OPERATOR’S MANUAL

9.808-473.0 - A (02/25)



MODEL.:

HD 3.3/25 J JETTER  1.107-536.0

Description:
The powerful K-Jet 2500 portable water jetter clears clogged pipes with a pulsing 2500 PSI stream.



How To Use This Manual.............euuiiiiiiee it 4
S LY e e 5
Component Identification............c.eoiiiiiii 6
Operating INSITUCLIONS .......eveiiiii e 8
Parts 10
L d o] (0o [=To I 4= U 11
Pump Assembly LPP3535 Jetter..........ooiiiiiiiiiiiiiiieieeeeeee e 13
LBP3030R Pump Exploded VIEW ........cooiiiiiiiiieeeeeee e 14
LM.3 Series Pump Exploded VIEW ..........oooiiiiiiiiiiieeee e 15
LPP3035G Pump Exploded VIEW .........coooiiiiiiiiiiiieeee e 17
LPP3035G1 Pump Exploded VIeW ..........oooiiiiiiiiiiiiiieeee e 19
LS 4040G Pump Exploded VIEW ........ccooiiiiiiiiiieieeeee e 21
VRT3 Unloader Exploded View and Parts List.............cccooiiiiin, 23
TroubleShOOTING ....ooiviiiee e 24

Preventative Maintenance

Model Number

Serial Number

Date of Purchase

The model and serial numbers will be found on a decal attached to the
waste water pump. You should record both serial number and date of
purchase and keep in a safe place for future reference.

Operation Manual Jetter 9.808-473.0

CONTENTS



HOW TO USE THIS MANUAL

Thank you for purchasing this Jetter.

This manual covers the operation and maintenance
of model HD 3.3/25 J JETTER. All information in this
manual is based on the latest product information
available at the time of printing.

We reserve the right to make changes at any time
without incurring any obligation.

Owner/User Responsibility:

The owner and/or user must have an understanding
of the manufacturer’s operating instructions

and warnings before using this Jetter. Warning
information should be emphasized and understood.
If the operator is not fluent in English, the
manufacturer’s instructions and warnings shall

be read to and discussed with the operator in the
operator’s native language by the purchaser/ owner,
making sure that the operator comprehends its
contents.

Owner and/or user must study and maintain for future
reference the manufacturers’ instructions.

SAVE THESE INSTRUCTIONS

This manual should be considered a permanent

part of the machine and should remain with it if
machine is resold.

When ordering parts, please specify model and
seﬁal number. Use only identical replacement
parts.

This machine is to be used only by trained
operators.

MACHINE SAFETY
CAUTION: To reduce the risk of
injury, read operating

instructions carefully before
<

using.

1. Read the owner's

manual thoroughly. Failure to
follow instructions could cause
malfunction of the machine and
result in death, serious bodily injury
and/or property damage.

2. All installations must comply with local codes.
Contact your electrician, plumber, utility company
or the selling distributor for specific details.

V1Y \\[c]3: 3 CAUTION: Risk of asphyxiation.

Use this product only in a well
ventilated area.

3. Avoid installing machines in
small areas or near exhaust fans.
Exhaust contains poisonous carbon
monoxide gas; exposure may
cause loss of consciousness and
may lead to death. It also contains
chemicals known, in certain
quantities to cause cancer, birth defects or other
reproductive harm.

READ OPERATOR’S
MANUAL THOROUGHLY
PRIOR TO USE.

RISK OF
ASPHYXIATION.
USE THIS PRODUCT
ONLY IN AWELL

VENTILATED AREA.

il

/

RISK OF FIRE.
DO NOT ADD FUEL
WHEN OPERATING

MACHINE.

WARNING: Flammable liquids
can create fumes which can
ignite causing property damage
or severe injury.

WARNING: Risk of fire. Do not
add fuel when the product is
operating.

WARNING: Risk of explosion —
do not spray flammable liquids.

4. Do not place machine near

flammable objects as the engine is hot.

5. Allow engine

to cool for 2 minutes before

refueling. If any fuel is spilled, make sure the
area is dry before testing the spark plug or
starting the engine. (Fire and/or explosion may
occur if this is not done.)

Gasoline engines on mobile or portable equipment

shall be refueled:

a. outdoors;

b. with the engine on the equipment stopped;

c. with no source of ignition within 10 feet of the
dispensing point; and

d. with an allowance made for expansion of the fuel
should the equipment be exposed to a higher
ambient temperature.

In an overfilling s

ituation, additional precautions are

necessary to ensure that the situation is handled in

a safe manner.

HIGH PRESSURE
STREAM CAN PIERCE
SKIN AND TISSUES.

Mmlﬁls.n!. .

)
I
HOT DISCHARGE FLUID|
DO NOT TOUCH OR

DIRECT DISCHARGE
STEAM AT PERSONS
OR ANIMALS.

)

USE PROTECTIVE
EYE WEAR
AND CLOTHING
WHEN OPERATING

THIS EQUIPMENT.

Operation Manual Jetter 9.808-473.0

CAUTION: High pressure stream
of water that this equipment can
produce can pierce skin and its
underlying tissues, leading to
serious injury and possible
amputation.

CAUTION: Do not touch engine
during operation. The muffler and
other parts of the engine get hot
and can cause severe burns.

WARNING: High pressure spray
can cause particles to become
airborne and fly at high speeds.

5. Eye safety devices,
rubber gloves, ear plugs and foot
protection must be worn when
using this equipment.

6. High pressure developed by
these machines will cause personal
injury or equipment damage. Use
caution when operating. Do not
direct discharge stream at people or
severe injury or death will result.

7. Never make adjustments on
machine while it is in operation.



SAFETY

8. Do not operate valve in the off position for
extensiveperiods of time as this may cause
damage to the pump.

9. The best insurance against an accident is
precaution and knowledge of the machine.

10. Manufacturerwill not be liable for any changes
made to our standard machines, or any
components not purchased from us.

11. Read engine safety instructions provided.

&\ DANGER WARNING: Keep water spray

away from electric wiring or fatal
- O electric shock may result.

12 Never run d
‘Q\ . pump dry.
13. Do not allow children to
operate the Jetter at any time.
14.  Inlet water supply must be

KEEP WATER
cold and clean fresh water.

SPRAY AWAY FROM
ELECTRICAL WIRING.

ASSEMBLY

Upon arrival, inspect the shipping crate for damages.
Uncrate and examine all parts. Note any damage to
machine or components for claims against freight
carrier.

The tires on the jets may be partially deflated for
packing and shipment. Reinflate tires to the pressure
specified on the side of the tire before using the
machine.

Jets have antifreeze in the pump to protect it from
freezing conditions during shipment and storage.

If machine will be stored and operated in a cold
climate, follow

Freeze Protection instructions on page 9.

PRE-OPERATION CHECK

Pump oil (SAE 30W non-detergent oil, General)
Cold clean fresh water supply (6 gpm  3/4")
(15.875mm) ¢ (20 psi)

Hose, nozzle

Fuel (unleaded 86 or higher octane)

Engine oil (SAE 10W40)

SET-UP PROCEDURES

These machines are meant to be used at or near the
working area and under operator supervision. If
machine must be located out of sight of the operator,
special controls may be required for proper machine
operation and operator safety.

Locate the equipment on a solid level area with
slopes for drainage. Avoid areas where water can be
sprayed at machine.

Before using the jet, make sure there are no
impurities in the incoming water supply. Turn the
water source on for at least 15 seconds, to remove
any possible debris in the water before connecting
hose to water inlet swivel.

OooOooood

The inlet screen located inside the filter should be
cleaned before each use. To clean the inlet screen,
unscrew cap beneath the filter, remove the screen
and rinse thoroughly with water. Then replace screen.
Connect one end of a garden hose (not included) to
the water faucet — water supply not to exceed 100
psi (6.9 bar) and the other end to the water inlet

of the jet machine. (See component identification
drawings on next pages.) Use heavy duty 3/4" hose
of no more than 50 ft. (15m) in length. If run without
an adequate water supply, the pump will cavitate.
Cavitation causes the pump to vibrate, causing
damage to the pump.

NOTE: Lack of water supply can lead to seal
damage, causing a loss of pressure and will void
the warranty to the pump.
Maximum temperature from the water source should
not exceed 140°F (60°C). Using water hotter than
140°F (60°C) can cause damage to the pump and
void the warranty. If jet is being used to clear ice
blockages, see instructions on page 10.
Remove oil plug on top of pump and replace with
dipstick supplied. Fill engine with oil. Refer to engine
manual for quantity.

Hose Selection Guide

Select the proper hose diameter for the line to be
cleaned. When using new hose, run water through it
to clean it out before attaching the nozzle.

. " . . Typical
Hose Size (ID) Pipe Size Applications
?ésgz%fggr 4"to 8" Floor drains, septic
7.938mm) (102mm to 203mm) | lines long runs
(6.35mm) (51mm to 203mm) ’
clean outs
1/8" " " Small lines,

(3.175mm) (38:T;:Tﬁztotc5>12mm) bathroom sinks,

*Inside Diameter tight bends

When selecting hose size, consider that pressure is
lost as the water travels down the length of the hose.
As the length increases, the pressure decreases. In
addition, the smaller the diameter of the hose, the
greater the loss of pressure per foot will be. As an
example, at 2 GPM (.13L/sec) a 1/4" (6.350mm) hose
will lose 180 Ibs. (12.4 bar) of pressure over 100

ft. (30.5m) of hose, yet a 3/8" (9.925mm) hose will
only lose 25 Ibs. (1.7 bar) of pressure over the same
length and at the same flow rate. At 4 GPM, a 3/8"
hose will lose 90 Ibs. (6.2 bar) of pressure over a 100
ft. (30.5m) length. The gauge reflects pressure from
the pump only, not pressure at the end of the hose. It
is important to select the largest possible hose size
in order to have as much pressure as possible at the
end of the hose.

Operation Manual Jetter 9.808-473.0




COMPONENT IDENTIFICATION

Hose Reel

o
£
o
c
T}

Unloader Valve

Control Valve

Valve

Pump

Pulse Valve

Operation Manual Jetter 9.808-473.0



SAFETY

Hoses of the same diameter may be coupled
together using a screw coupling, but it is not
recommended for use in lines smaller than 8"
(203mm) in diameter. The long length of the hose
connectors and coupling together can get caught in
bends in the line.

PART NUMBER ADAPTER SIZE (FPT)
8.705-364.0 1/4" x 1/4"
8.705-366.0 3/8" x 3/8"
8.705-369.0 1/2" x 1/2"
8.705-371.0 3/4" x 3/4"

Coupling two different size hoses can be done
through the spray wand trigger or foot pedal.

It is not advisable to have two different hose sizes
coupled in a drain line. There is a tremendous loss of
pressure when combined, aside from the difficulty of
getting around bends.

The 3/8" (9.925 mm) and 1/4" (6.35 mm) hoses may
be attached to the fitting in the core of the hose reel
using the swivel at one end of the hose. The 3/8"
hose may also be attached directly to the accessory
outlet by using a twist connect. The 1/4" and 1/8"
(3.175mm) hoses may be connected directly to the
accessory outlet if an adapter fitting is used between
the hose and quick connect.

Adapters may be ordered separately.

Often, the 1/8" hose is used in conjunction with the
spray wand trigger to give the operator finger tip
control.

Remove the spray wand from the trigger and attach
the 1/8" hose using the appropriate adapter.

A SFP valve is available that can be used as a safety
shut-off valve for all hose sizes. See foot pedal
section for installation and operating instructions.

Nozzles

A number of types of nozzles are available for drain
cleaning. Each has a different spray pattern. Some
nozzles may have a hole in the front to cut though
the stoppage. All will have holes in the back to drive
the hose down the line and clean the walls of the
pipe. A combination of nozzles may be required to
clear a line.

Always turn off the machine and shut off valve before
changing nozzles.

Make sure the nozzle you are using matches the
pump size. A 3000 psi (207 bar) pump requires a
different nozzle orifice than a 1500 psi (104 bar)
pump. Mismatching nozzles with pump size will either
cause too little pressure which may not clear the
drain, or too much pressure which may damage the
machine.

Check nozzles before and after each use for clogged
holes which can cause pressure to increase to
dangerously high levels and damage the pump. A
clogged hole can be cleared by simply using a nozzle
cleaning tool.

Use the nozzle selection guide to determine what
nozzle you will need for various applications.

Powerful penetrating
nozzle cuts through
grease and ice.

Wide spray flushing
nozzle cleans inside of
pipe thoroughly.

Rotary nozzle scours
walls of pipe crystal

clear
Nozzle Selection Guide
1/8" 1/4" 3/8"
No Forward Jet 8.710-875.0 - -
1 FWD / 3 Back 8.751-950.0 | 8.710-878.0 | 8.751-951.0
Rotating Nozzle 8.710-889.0 | 8.710-898.0 -

Rotary Nozzles

Rotary nozzles are useful as a finishing tool. After the
line has been cleared, you may switch to the rotary
nozzle to more thoroughly clean the walls of the pipe.
Use these nozzles only in a predominantly straight
run since they are longer than regular nozzles and
may get caught in tight bends. Please note that the
rotating nozzles will operate at a lower pressure than
the standard nozzle.

Rotary nozzles can be adapted using the nozzle
adapters and bushings below:

Nozzle Adapters And Bushings

Part Number FPT x MPT
9.803-054.0 1/4" x 1/8"
8.705-185.0 3/8" x 1/8"
9.804-007.0 3/8" x 1/4"

Operation Manual Jetter 9.808-473.0



SAFETY

Part Number FPT x MPT
9.803-564.0 1/8" x 1/4"
8.705-129.0 1/4" x 3/8"

Pre-Operation Checklist

— Be sure you understand all safety precautions
and have been trained to use the machine.

— Wear goggles or a face shield to protect your
eyes from spray and from any product of the
spray.

— Wear gloves, rubber boots and other protective
clothing as required.

— Be sure you understand all safety precautions for
the detergent use.

— Check the labels of any substance you will
spray. If the label recommends any antidote or
treatment, be ready to use it.

— Check that all lines and hoses are clear.

— Check that the machine is connected to an
adequate water supply and that the water supply
is on.

— Check that traffic has not made the hose weak,
worn or damaged. Check the hose for pinching or
kinking.

— Replace any damaged hose.

— Tighten all fluid connections securely.

— Check gasoline and oil level of engine. See
enclosed manufacturer's manual for engine and
oil types.

OPERATING INSTRUCTIONS

[J Read engine warning and operating instructions.
Failure to follow instructions can cause serious
injury and damage to equipment. Be familiar with
all pre-operation checklists.

[l Check all hoses for wear and damage. Tighten all
connections securely.

[J  Check oil level of pump.

[l Check engine fuel and oil levels.

[l To begin, turn the water faucet on fully and purge
air from system.

[ Insert end of the jet hose 2 to 3 feet into the drain
line. Then turn the valve on.

WARNING: Never point the end of the jet hose at
a person while operating.

Gas Engine Start-Up

1. Make sure that the ball valve is turned on and
water is flowing.

2. Turn fuel valve to the open position.

3. Move choke lever to the closed position. NOTE:
Do not use choke if engine is warm or ambient
air temperature is high.

4. Move throttle lever to the midpoint position.

5. Turn the engine switch to the ON position.

6. Pull the starter grip lightly until resistance is felt,
then pull briskly.

7. As the engine warms up, gradually move the
choke lever to the open position.

8. Position the throttle to the desired engine speed.

Pulse Technology

Pulsation makes the hose vibrate, helping the jet go
longer distances and around tight bends easier.
The pulse control valve is located on the front of the
pump. Simply turn the valve on to engage the pulse.
Pulse technology causes a pressure drop when it's
engaged.

The pulse is most effective in a 1/8" hose. You'll
note less vibration with a 1/4" hose and almost none
with a 3/8" hose. However the pulse is still effective,
causing the water to burst from the nozzle hundreds
of times per second.

If you are still having difficulty getting a hose around
a tight bend, switch to a smaller diameter hose.
Turn the pulsation valve off before turning machine
off.

Shut Down Instructions

After drain cleaning or spray washing is completed,
run clear water through the system. Always leave

ball valve in open position when turning off engine.
Reduce engine to idle, turn off engine and then be
sure to turn off fuel valve. Turn off water supply and
drain as much water from pump as possible. Remove
water supply hose from inlet.

If you are in a cold climate, see Freeze Protection.
Jetter Hose Reels

Use the SHR-200 or SHR-300 hose reels when
clearing inside drain lines with the gas jet in order to
use the high pressure jet without the danger of fumes
in the building.

Position the reel at the drain site. Connect the hose
from the jet machine to the inlet on the reel. Select
and attach a nozzle to the hose on the reel. Put the
hose 2 to 3 ft. into the drain line. Open the ball valve
on the reel. Follow the start up procedures.

SFP Foot Pedal (Optional)

The foot pedal is used with any jetter manufactured
by us (see pages 6 or 7). It interrupts the flow of
water between the pump and the nozzle while
leaving both hands free to guide the hose. The pump
will continue to run in by-pass mode. Do not leave
pump in by-pass for more than a few minutes or the
pump can be damaged.

(See Regulating Pressure Unloader).

The foot pedal may be hooked up either at the
machine or remotely at the drain site. To use the foot
pedal at the machine, remove the hose going to the
swivel on the hose reel and attach it to the inlet side

Operation Manual Jetter 9.808-473.0



SAFETY

of the foot pedal. Then, connect the accessory hose
#8.918-190.0 between the outlet of the pedal and the
swivel on the hose reel. Some jet models may need
the added length of the accessory hose on the inlet
side of the pedal.

For remote hookup, pull the hose from the hose reel
to the drain site. Attach the hose to the inlet of the
pedal.

The pedal is designed for 3/8" hose fittings. If using a
1/4" hose, use adapter #8.705-129.0 as well. Then
attach the smaller hose (1/8" or 1/4") to the outlet
side of the pedal. Use the smaller hose to clear the
drain line.

Ice Blockages

High pressure water can be used to clear an ice
blockage.

A 3000 psi (207 bar) gas jet can clear a 4" (102mm)
line at an approximate rate of one foot per minute.
The smaller electric jet will take twice as long.
Ambient air temperature will effect these times. Use a
nozzle with a forward jet. DO NOT allow the incoming
water supply to exceed 140°F (60°C) or it could
cause damage to the pump. Remember to follow

the cold weather precautions found in the freeze
protection section.

Spray Wand (Optional)

Follow the same procedures listed previously for
safety, set-up, operation and maintenance. To
operate the spray wand, connect the high pressure
hose and trigger to the machine. Turn on the water
supply, then squeeze the trigger to purge air from the
system. Continue to squeeze trigger as you start the
machine.

Use caution when pressure washing. Wear goggles
and rubber gloves and boots. Analyze angle of spray
and anticipate angle of back splash. Do not point
spray at anyone including yourself. Do not put your
hand in front of water spray. It can penetrate the skin
and cause a need for amputation. It is best to start
ata 45° angle at a 7 to 10 ft. (2 to 3m) distance from
object to be cleaned.

Direct spray at close range can be powerful enough
to cause damage.

NOTE: Typical industry standard stipulates

you hold the high pressure spray nozzle
approximately 6-8" from the surface to be cleaned.
When cleaning with a detergent, apply from
bottom up with an even left to right movement.
Rinse from top down with a similar motion. This
will help reduce potential streaking. Always

apply soap to a dry surface. This will enhance
penetration and detergent cling and reduce
dilution of detergent with an already wet surface.

If you have the dual-lance wand (optional) you

may draw detergents through the spray wand in
conjunction with the detergent injector mounted

on the machine. First set up the detergent injector
system (see Detergent Injector).

Then simply turn the knob on the wand
counterclockwise so that water is flowing through

the wide spray nozzle. To spray water only, turn the
knob to the clockwise position so that the water flows
through the narrow spray nozzle.

The spray wand option with the other jets may also
be used to spray detergent. To do so, simply turn the
nozzle on the end of the wand counterclockwise. As
the spray widens, more of the detergent will be drawn
through the wand. Turn the nozzle clockwise to
reduce the detergent flow and narrow the water spray
pattern and return to high pressure.

Detergent Injector (Optional)

The detergent injector is an option with the
SJDDG-3011 and can be attached to the free end of
the ball valve.

Do not attach detergent injector to the inlet side of
the pump. Detergents can damage pump.

To use the detergent injector, attach one end of
siphon hose to the injector and put the filter end in
the detergent solution. Be sure the end of the hose
is at the bottom of the container or bucket. Some
models have adjustable valves to control the amount
of detergent drawn through the hose.

REMEMBER: Do not use corrosive material. See
warning previously listed.

Regulating Pressure Unloader

The machine is equipped with a regulating pressure
unloader to prevent pressure overload in the event
that the nozzle is plugged or the ball valve or trigger
is shut off. When the machine is in the by-pass mode,
the pump will continue to run. However running

in by-pass mode for extended periods will cause
damage to the pump; no more than 5 minutes with
the SUIDDG-3011 pump.

Excessive temperatures will damage the pump and
void the warranty.

The machine also comes with thermal overload
protection.

When water temperature in pump increases to 140°F
(60°C), the thermal relief valve will release hot water
and allow cool water to enter pump from fresh water
supply.

To adjust unloader, loosen lock nut and turn the knob
clockwise to increase pressure and counterclockwise
to decrease pressure.

Caution: Do not overtighten unloader. Tighten
lock nut after adjustments are made.

Operation Manual Jetter 9.808-473.0



10

Spare Parts List

Operation Manual Jetter 9.808-473.0



EXPLODED VIEW

o
N

15

N

8 ae.a./,suw. 2

LN\ T8 o
\.?/Qﬂvqum o
NG @\ e = - 2
\ / o/ )G IE I .-

\
A

\,
YAz a/’v

(e
v

11

Operation Manual Jetter 9.808-473.0



EXPLODED VIEW PARTS LIST

ITEM PART NO. DESCRIPTION QTY

1 8.924-230.0 Frame Aluminum Direct Drive 1
2 8.924-115.0 Al Base Direct Drive CW 1
3 8.924-074.0 Axle Holder Wrinkle Black 2
4 9.802-782.0 Collar, 5/8" Bore Shaft 3010 2
5 9.197-010.0  1/4-20" Nylon Insert Lock Nut With Flange 10
6 8.924-072.0 Al Spacer Tube Dd Frame CW 2
7 8.924-233.0 Axle, 5/8" X 21.750" Long CW 1
8 9.802-073.0 Weatherstrip, 1/8" X 1/2" X 75' 4
9 8.756-365.0 Wheel 10" Flat Free 2
10 9.802-066.0 Pad Soft Rubber 2
11 9.196-041.0 Hex Head Bolt 3/8-16 X 1-3/4 2
12 9.802-817.0 Washer, 3/8" X 1" 4
13 8.924-116.0 Foot Al Dd Frame CW 1
14 9.802-064.0 Grommet, Rubber, Nozzle Holder 2
15 8.756-905.0 Carriage Bolt, 1/4"-20x2 ,St, Zinc 8
16  9.197-003.0  3/8-16 Ne Nylon Insert L/N ZC 5UM White 2
17 8.757-432.0 Bolt, 1/4-20 X 3/4,Carriage St CI5 ZNPLT 2
18 8.924-393.0 Al Bumper CW Fab 1
19 8.924-394.0 Al Handle CW Fab 1
20 8.759-119.0 Engine Honda Gx270 2021 Noncarb 1
21 8.933-949.0 Pump Assembly LPP3535 Jetter 1
22 8.929-507.0 Hose Reel Bracket DD 1
23 9.804-067.0 Hose Reel, Ezee 3/8x100' W/Pinlock 1
24 8.757-509.0 Elbow Steel 1/2 SAE (M) X 3/8 NPTF (M) 1
25 8.918-424.0 Hose,3/8"X 25",2 Wire, Pressure LO 1
26 9.802-041.0 Elbow, 3/8" Street, 45 DGR, Steel 1
27 8.706-207.0 Elbow, 3/8", Street 90 DEG, Steel 1
28 8.705-610.0 Hose, Sewer 1/4x50'4400/1600F 1
29 8.710-878.0 Sewer Nozzle #4.5 1/4' F 1
30 9.802-767.0 Screw, 3/8" X 3/4" NC, Whiz Loc Flange 4
31 9.802-781.0  Nut, 3/8" NC, Whiz Loc Flange 4
32 9.196-041.0 Hex Head Bolt 3/8-16 X 1-3/4 6
33 9.802-817.0 Washer, 3/8" X 1" 8
34 9.197-003.0 3/8-16 NE Nylon Insert L/N ZC 5UM White 4
35 9.802-722.0 Bolt, 3/8 X 1-1/4", NC HH 2
36 9.802-814.0 Washer, 3/8" Split Ring Lock, Zinc 4
37 8.755-187.0 Grommet, Rubber 5
38 9.802-705.0 Bolt, 1/4"-20 X 1" Carriage Zinc 3
39 9.197-010.0  1/4-20" Nylon Insert Lock Nut With Flange 3
40 8.755-209.0 Label, Operation Warnings 1
41 9.802-959.0 Key, 0.247 SQR X 2.125" 1
42 8.755-210.0 Four Nozzle Label, Black 1
43 4.760-846.0 Pistol G3/8 155°C package Generic 1
44 8.706-297.0 Bushing, 3/8" X 1/4" Steel Yellow Chrom 1
45 8.712-446.0 Swivel 3/8' MPTXFPT Stainless 1
46 8.783-039.0 Wand 30" Zinc Plated, Handle & Coupler 1
47 9.804-625.0 Nozzle, Sacqmeg, 250375, Green. 1

Operation Manual Jetter 9.808-473.0



PUMP ASSEMBLY LPP3535 JETTER

flf*.» <
@@)J <
> (W

o\ J/
N 10 < ]
19
ITEM PART NO. DESCRIPTION QTY  ITEM PART NO. DESCRIPTION QTY
1 8.705-105.0 Hose Barb, 3/8"Barb 12 8.757-340.0 Elbow 3/8", Street 90
X 3/8"MPT/ Brass 1 Deg, Steel, W/SLNT
2 8706-297.0 Bushing, 3/8" X 1/4" 13 8.757-485.0 Tee, 1/2", Brass 2
Steel Yellow Chrom 1 14 8.757-509.0 Elbow Steel 1/2 SAE
3 8.706-880.0 Nipple, 1/2" MPT X 3/8" (M) X 3/8 NPTF (M)
MPT Brass 1 15 8.757-511.0 Elbow, 3/8", Steel 2
4 8707-2040 VaIVe, 3/8" Ba", Steel 2 16 8757_5490 Pump Protector 1/2
5 8711-7850 Hose, 3/8" Push On, 140° 1
Per FT 2.8ft 17 8.758-202.0 Hose Barb Push-On
6 8.750-299.0 Unloader, VRT3, 8 3/8"X1/2" MNPT W/SLNT 5
GPM @4500 Psi 1 18 8.929-811.0 Pump LPP3535GH1,
7 8.757-193.0 Adapter, 1/2" F-NPTF X 3.5@3500, 3400RPM 1
1/2" M-NPTF, Brass 1 19 9.804-016.0 Filter Screen
8 8.757-196.0 Nipple, 1/2" Hex, Brass 1 Washer, Garden Hose/30MESH1
9 8757-203.0 Swivel, 1/2" M-NPTF 20 9.804-022.0 Cap, Valve 22mm,
X 3/4" GHF 1 W/1/4™" Gauge Port LG/LD 1
10 8.757-257.0 Tee, Street 1/2" 1
11 8.757-337.0 Nipple, 1/4" Close
SCH 80 Steel, W/SLNT 1

13
Operation Manual Jetter 9.808-473.0



14

LBP3030R PUMP EXPLODED VIEW

25(11 Nm)

Gp Bvelvion

(17 Nm)

25 (11 Nm)

TORQUE
SPECS
ltem # | Ft.-lbs
14 66
16 55
2
i 35
25 (1)Nm 43
13*
(90 Nm)14*

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 8.754-841.0 Crankcase 1 25 See Kits Below Screw, M6 X 16 12
2*  See Kits Below Plunger QOil Seal 1 26 8.717-137.0 Bearing Cover 2
3 8.758-216.0 Spacer 1 27 9.803-954.0 Bearing Seal 1
4*  See Kits Below "O"-Ring @1.78 X 26.7 3 28 8.754-843.0 Seal Spacer, Crankshaft 2
5* See Kits Below "U"-Seals 3 29 9.802-914.0 Snap Ring, 25 mm 1
6* See Kits Below Pressure Ring 3 30 9.803-955.0 Bearing, Ball 2
7*  See Kits Below "U"-Seals 3 31 8.754-829.0 Shaft, 24 mm 3030 1
8 0.803-199.0 Washer, Copper G1/2 3 8.754-830.0  Shaft, 24 mm 4025 1
9 9.802-926.0 Plug, Brass G1/2 1 32 9.803-167.0 Key, Crankshaft 1
10* 8.759-028.0 Manifold 1 33 8.754-219.0 OQil Dipstick 1
12*  See Kits Below Valve Assembly 6 35" 8.754-855.0 Bolt, Plunger 3
13 9.803-948.0 O-ring @1.78 X 18.77 6 36" 8.754-092.0  Spacer, Copper 3
14 9.803-949.0 Valve Plug 6 37* 8.754-848.0 PIunger, 16 mm 3
15* 8.754-850.0 Washer, Lock 1 38* 9.803-962.0 Spacer, Copper 3
16 8.929-349.0  Bolt Manifold M14x60 2 39 8.754-827.0 Plunger Rod 3
17 8.754-851.0 PIug Brass 1/4 1 40 9.803-965.0 Connecting Rod Pin 3
18* 8.718-973.0 Washer cooper G1/4 2 41 9.803-966.0  Connecting Rod 3
19* 9.803-198.0 Washer, Copper G3/8 2 42 9.803-218.0 Washer, 6 mm 6

20* 8.707-262.0 Plug Brass G3/8 2 43 8.933-020.0 Screw, Connecting Rod 6
21* See Kits Below Valve Seat 6 44 8.754-847.0 O-ring @2.62 X 111.62 1
22* See Kits Below Valve Plate 6 45 8.754-842.0 Cover, Crankcase 1
23 See Kits Below Valve Spring 6 46 9.803-906.0 O-ring 31.78 X 14 1
24 See Kits Below Valve Cage 6 47 9.803-202.0 Sight Glass, G3/4 1
REPAIR KIT NUMBER 8.754-856.0 8.758-081.0 8.754-858.0 8.754-859.0 9.803-937.0
KIT DESCRIPTION Plunger Seals Steel Packing 16 mm Plunger 16 mm Complete Valve Plunger Oil
16 mm Seals
ITEM NUMBERS 4,5,7 4,5,6,7 35, 36, 37, 38 11,12, 13 2

INCLUDED

NUMBER OF CYLINDERS
KIT WILL SERVICE

3

3

1

6

3

Operation Manual Jetter 9.808-473.0




LM.3 SERIES PUMP EXPLODED VIEW

8.750-755.0 LM3540R.3
8.755-216.0 LM3840R.3
8.750-758.0 LM4035R.3

TORQUE
SPECS
Item # | Ft.-lbs
14 75
15 18
23 6
33 6
43 6
48 6
ITEMPART NO. DESCRIPTION QTY ITEMPART NO. DESCRIPTION QTY
1 8.751-216.0 Crankcase 1 29 9.802-921.0 Oil Dip Stick 1
2  See Kits Below Plunger Oil Seal 3 30 9.803-140.0 Crankshaft Seal 1
3* See Kits Below O-Ring @1.78 x 31.47 3 31 9.803-178.0 Shim 2
4*  See Kits Below Pressure Ring 3 32 8.717-209.0 Bearing Housing 1
5* See Kits Below U-Seal 3 33* See Kits Below Plunger Nut, M8 3
6* See Kits Below Intermediate Ring 3 34* See Kits Below Copper Spacer 3
7*  See Kits Below U-Seal 3 35* See Kits Below Plunger 3
8 9.803-199.0 Washer, Copper 1 36* See Kits Below Copper Spacer 3
9 9.802-926.0 Plug, Brass 1/2 1 37* See Kits Below O-Ring @1.78 x 7.66 3
10 8.751-218.0 Manifold Head 1 38* See Kits Below Teflon Ring 3
11* See Kits Below O-Ring §2.62 x 17.13 6 39 8.751-224.0  Plunger Rod 3
12" See Kits Below Valve Assembly 6 8.751-225.0  Plunger Rod (LM3540R.3) 3
13*  See Kits Below O-Ring @2.62 x 20.29 6 40 9.803-158.0  Connecting Rod 3
14 9.802-928.0 Valve Plug 6 41 8.751-228.0 Connecting Rod Pin 3
15 9.802-938.0 Manifold Stud Bolt 8 42 9.803-218.0 Spring Washer 6
16 9.802-884.0 Washer 16 43 9.803-238.0 Connecting Rod Screw 6
17 9.803-198.0 Copper Washer 3/8 1 44 8.933-016.0 O-Ring, B2.62 x 126.67 1
18  9.802-925.0 Brass Plug 3/8 1 45 8.751-229.0 Crankcase Cover 1
23 9.802-944.0 Screw, Hex,8mm x18mm 8 46 9.803-197.0 O-Ring, &1.78 x 14 1
24 8.717-210.0 Closed Bearing Housing 1 47 9.803-202.0  Sight Glass 3/4 1
25 9.803-192.0 O-Ring @1.78 x 60.05 2 48 9.802-939.0 Cover Screw o
26 8.933-011.0 Tapered Roller Bearing 2
27 8.751-222.0 Crankshaft (LM3840R) 1
8.751-223.0  Crankshaft 1
28 9.803-167.0 Crankshaft Key 1

Operation Manual Jetter 9.808-473.0



16

PUMP PARTS LIST

REPAIR KIT NUMBER 8.725-358.0 8.725-359.0 8.933-023.0 9.802-603.0 9.802-609.0

KIT DESCRIPTION Plunger Seal Complete Seal Plunger 15 mm Complete Valve Plunger Oil
15 mm Packing 15 mm Seals

ITEM NUMBERS 33, 34,35

INCLUDED 3,57 3,4,56,7 36, 37, 38 11, 12,13 2

NUMBER OF CYLINDERS 3 1 1 6 3

KIT WILL SERVICE

Operation Manual Jetter 9.808-473.0




LPP3035G PUMP EXPLODED VIEW

8.758-076.0 LPP3035G

44

TORQUE
SPECS
Item # | Ft.-Ibs
14 66
16 66
23
35
36 9.5
43 12.5
LPP3035GG PUMP PARTS LIST
ITEMPART NO. DESCRIPTION QTY ITEMPART NO. DESCRIPTION QTY
1 8.754-841.0 Crankcase 1 21* See Kits BelowValve Spring 6
2*  See Kits BelowPlunger Oil Seal 3 22*  See Kits below Valve Cage 6
3 8.758-216.0 Spacer 1 23 9.802-939.0 Screw M6X16 8
4*  See Kits Below"O" Ring @1.78X26.7 3 24 8.717-137.0 Bearing Cover 2
5* See Kits Below"U" Seal, DIA. 14 MM 3 25 9.803-954.0 Bearing Seal 1
6* See Kits BelowPressure Ring Dia. 14 mm 3 26 8.754-843.0 Crankshaft Seal Spacer 1
7 See Kits Below"U" Seal, Dia. 14 mm 3 27 9.802-914.0 Snap Ring Dia. 25 mm 1
8 9.803-199.0 Copper Washer g1/2 1 28 9.803-955.0 Ball Bearing 1
9 9.802-926.0 Brass Plug g1/2 1 29 8.754-831.0 Hollow Shaft 2535G 1
10 8.759-027.0 Manifold Housing 1 8.754-834.0 Hollow Shaft 3035G 1
11* 8.717-233.0 "O"Ring #1.78x15.6 6 30 8.754-219.0 Oil Dip Stick 1
12* See Kits BelowValve Assembly 6 31 8.754-840.0 Needel Roller Bearing 1
13* 9.803-948.0 "O"Ring 21,78x18.77 6 32 8.754-826.0 Crankshaft Seal 1
14 9.803-949.0 Valve Plug 6 33 8.754-863.0 Motor Flange 1
15 8.754-850.0 Lock-Washer 2 34 9.803-218.0 Spring Washer Dia. 6 mm 10
16* 8.929-349.0 Manifold Stud 2 35 8.752-824.0 Screw m6x20 4
Bolt M14X60 36* 8.754-855.0 Plunger bolt 3
17 9.803-198.0 Copper Washer g3/8 1 37* 8.754-092.0 Bonded Seal - 3
18 8.707-262.0 Brass Plug g 3/8 2 26,7x11x1 AISI 304
19* See Kits BelowValve Seat 6 38* 8.754-849.0 Plunger Dia. 14 mm 3
20*  See Kits BelowValve Plate 6 39" 9.803-962.0 Copper Spacer 3

Operation Manual Jetter 9.808-473.0

17



18

LPP3035G PUMP PARTS LIST

ITEMPART NO. DESCRIPTION QTY
40 8.759-032.0 Plunger Rod 3
41 9.803-965.0 Connecting Rod Pin 3
42 9.803-966.0 Connecting Rod 3
43 8.933-020.0 Connecting Rod Screw 6
44 8.754-847.0 "O"Ring ©2.62X111.62 1
45 8.754-842.0 Crankcase Cover 1
46 9.803-906.0 "O"Ring #1.78X14 1
47 9.803-202.0 Sight Glass G3/4 1

* Available in kit (See below)

KIT NUMBERS 8.759-031.0 8.758-218.0 8.754-862.0 8.754-859.0 9.803-937.0
KIT DESCRIPTION Plunger Seals Seal Packing .

14 mm 14 mm Plunger 14 mm Complete Valve Plunger Oil Seals
ITEM NUMBERS
INCLUDED 4,5,7,16 4,5,6,7,16 36, 37, 38, 39 11,12, 14 2
NUMBER OF
CYLINDERS KIT 3 3 1 6 3
WILL SERVICE

Operation Manual Jetter 9.808-473.0




LPP3035G1 PUMP EXPLODED VIEW

23 (11 Nm)

(90 Nm)
14

23 (11 Nm)

O TORQUE
& SPECS
@ 1 ltem # | Ft.-Ibs
v 15 65
16 55
24 8
o< R w | 10
e 43 10
15 QQ\ 50 10
(90 Nm) 14 13
LPP3035G1 PUMP PARTS LIST
ITEMPART NO. DESCRIPTION QTY ITEMPART NO. DESCRIPTION QTY
1 8.754-841.0 Crankcase 1 24 8.717-137.0 Bearing Cover 2
2*  See Kits Below Plunger Qil Seal 3 25 9.803-954.0 Bearing Seal 1
3 8.758-216.0 Spacer 1 26 8.754-843.0 Seal Spacer, Crankshaft 1
4*  See kits below O Ring 1.78x26.7 3 27 9.802-914.0 Snap Ring, 25 mm 1
5* See Kits Below U-Seal, 14 mm 3 28 9.803-955.0 Bearing, Ball 1
6* See Kits Below Pressure Ring, 14 mm 3 29 8.754-828.0 Shaft, 1" Hollow 3035G1 1
7*  See Kits Below U-Seal, 14 mm 3 8.754-832.0  Shaft, 1" Hollow 3535G1 1
6 0.605.199.0 Washer Copper G172 1 8.754-8330 _Shaft, 1" Hollow 403561 1
9 98029260 Plug, Brass G1/2 1 30 8.754-219.0 Oil Dipstick !
10 8.759-027.0 Manifold 1 31 8.754-840.0 Bearing Needle 1
11" 8.717-233.0 O-ring @1.78 X 15.6 6 32 8.754-826.0 Seal, Crankshaft 1
12* See Kits Below Valve Assembly 6 33 9.802:889.0 Washer 4
13*  9.803-948.0 O-ring @1.78 X 18.77 6 34 98032430 Screw 4
14 9.803-949.0 Valve Plug 6 35 9.803-215.0 Washer 6 mm 4
15 8.754-850.0 Lock washer 2 36 _9.803-244.0 Screw 4
16*  8.929-349.0 Bolt, manifold M14x60 2 37 9.803-217.0  Washer 4
17 9.803-198.0 Washer, Copper G3/8 1 38 9.803-217.0 Washer 4
18 8.707-262.0 Plug, Brass G3/8 2 39 87528240 Screw, M6 x 20 4
19* See Kits Below Valve Seat 6 40 98032180 Washer 6 m.m 10
20* See Kits Below Valve Plate 6 41 8.754-864.0 Flange, Engine !
21*  See Kits Below Valve Spring 6 427 8.754-855.0 Bolt, Plunger 3
22* See Kits Below Valve Cage 6 43" 8.754-092.0 Spacer, Copper 3
23 9.802.939.0 Screw, M6 X 16 8 44* 8.754-849.0 Plunger, 14 mm 3

Operation Manual Jetter 9.808-473.0

19



20

LPP3035G1 PUMP PARTS LIST

ITEMPART NO. DESCRIPTION QTY
45* 9.803-962.0 Spacer, Copper 3
46 8.759-032.0 Plunger Rod 3
47 9.803-965.0 Connecting Rod Pin 3
48 9.803-966.0 Connecting Rod 3
49 8.933-020.0 Screw, Connecting Rod 6
50 8.754-847.0 O-ring B92.62 X 111.62 1
51 8.754-842.0 Cover, Crankcase 1
52 9.803-906.0 O-ring ¥1.78 X 14 1
53 9.803-202.0 Sight Glass, G3/4 1

* Available in kit (See below)

KIT NUMBERS

8.759-031.0

8.758-218.0

8.754-862.0

8.754-859.0

9.803-937.0

KIT DESCRIPTION

Plunger Seals 14 mm

Seal Packing 14 mm

Plunger 14 mm

Complete Valve

Plunger Oil Seals

ITEM NUMBERS

INCLUDED 4,5,7,16 4,5,6,7,16 43, 44, 45, 46 12,13, 14 2
NUMBER OF

CYLINDERS KIT 3 3 1 6 3
WILL SERVICE

Operation Manual Jetter 9.808-473.0




LS 4040G PUMP EXPLODED VIEW

8.750-753.0 LS4040G

TORQUE

SPECS
ltem # | Ft.-lbs

14 75

15 30

o 24 | 76

%5 38 10

,"‘{, 46 7

56 13

ITEMPART NO. DESCRIPTION QTY ITEMPART NO. DESCRIPTION QTY

1 8.751-217.0 Crankcase 1 30 9.802-945.0 Set Screw 1
2  See Kit Below Plunger Oil Seal 3 31 9.802-921.0 Oil Dip Stick 1
3  See Kit Below O-Ring 1.78 x 31.47 3 32 9.804-581.0 O-Ring 3.53 x 55.56 1
4 See Kit Below Pressure Ring 3 33 9.803-161.0 Needle Roller Bearing 1
5 See Kit Below U-Seal, 15mm 3 34 8.751-230.0 Gasket 1
6 See Kit Below Intermed, Ring 15mm 3 35 8.717-544.0 Screw, Set 1
7  See Kit Below U-seal, 15mm 3 36 9.803-183.0 Engine Flange 1
8 9.803-199.0 Copper Washer 1/2" 1 38 9.803-240.0 Flange Screw 4
9 9.802-926.0 Brass Plug, 1/2" 1 39 9.803-142.0 Crankshaft Seal 1
10 8.751-218.0  Manifold Housing 1 41 9.803-221.0 Sprong Washer 4
11 9.803-191.0 O-Ring2.62x 17.13 1 46 See Below Plunger Nut, M6 3
12 See Kit Below Valve Assembly 6 47 See Below  Washer, coper, 9.2 x 13.5 3
13 9.803-193.0 O-Ring 2.62 x 20.29 6 48 See Below Plunger, 15mm 3
14 9.802-928.0  Valve Plug 6 49 SeeBelow  Copper Spacer 3
15 9.802-938.0 Manifold Stud Bolt 8 50 See Below O-Ring 0.78 X 5.28 3
16 9.802-884.0 Washer 8 51 SeeBelow Teflon Ring 3
17 9.803-198.0 Copper Washer 3/8" 1 52 8.751-225.0 Plunger Rod 3
18 9.802-925.0 Brass Plug 3/8" 2 53 8.751-228.0 Connecting Rod Pin 3
23 9.803-210.0 Washer, M6 x 16 4 54 9.803-158.0 Connecting Rod 3
24 9.802-939.0 Hexagonal Screw 9 55 5.803-218.0  Spring Washer 6
25 9.803-184.0 Closed Bearing Housing 1 56 9.803-238.0 Connecting Rod Screw 6
26 8.717-225.0 O-Ring 2.62 x 61.6 1 57 8.933-016.0 O-Ring 2.62 x 126.67 1
27 9.802-914.0  Snap Ring 1 58 8.751-229.0 Crankcase Cover 1
28 9.803-168.0 Double Row Ball Bearing 1 59 9.803-197.0 O-Ring, 1.78 X 14 1
29 9.803-152.0  Crankshaft 1 60 9.803-202.0 Sight Glass, G 3/4 1

Operation Manual Jetter 9.808-473.0

* Part available in kit

21



22

LS4040G PUMP PARTS LIST

REPAIR KIT NUMBER 8.725-358.0 8.725-359.0 8.933-023.0 9.802-603.0 9.802-609.0
KIT DESCRIPTION Plunger U-Seal Complete Plunger Oil
15 mm U-Seal Packing 15 mm | Plunger 15 mm Complete Valve Seals
ITEM NUMBERS 46, 47, 48, 49
Com e 2
INCLUDED 3,57 3,4,5,6,7 50, 51 11, 12,13
NUMBER OF CYLINDERS 3 1 1 6 3

KIT WILL SERVICE

Operation Manual Jetter 9.808-473.0




VRT3 UNLOADER EXPLODED VIEW AND PARTS LIST

8.750-297.0, 8 GPM, 2320 PSI
8.750-298.0, 8 GPM, 3630 PSI
8.750-299.0, 8 GPM, 4500 PSI

ITEM PART NO. DESCRIPTION QTy
25 8.750-713.0 Outlet Fitting 1
20 _ 18 8.750-712.0 Knob, Unloader 1

8.750-709.0  Repair Kit, VRT3, 2320/3630 PSI
8.750-710.0  Repair Kit, VRT3, 4500 PSI

= (Kit Items: 1, 4, 8-12, 16, 21-22)

19

S—09
18 @©—10

@y
=
17 —=) 26 i
= ‘@ 22
1 ® ﬂ | o3
.y — S f% | 24

3 —S)
4 —0O

15—&
15—©

—g | f

Unloader Adjustment Procedures

Remove lock nut (Item 19).
Remove adjustment knob (Item 18).
Loosen the two (2) nuts (Item 15), move them upward on stem (ltem 8) until you see 4 or more threads below the nut.
Re-attach adjusting knob (Item 18).
Start machine. Open the trigger of the spray gun. Increase pressure by turning adjustment knob (ltem 18) clockwise until
pressure is at the desired operating pressure.
6. Remove the adjustment knob (ltem 18), tighten the lower nut (Item 15) tightly against the upper nut (Item 15). Reattach

adjustment knob (ltem 18) and screw down until contact is made with the nuts (Items 15). Screw down lock nut (Item 19)
onto the stem (ltem 8) until the threads cut into the nylon insert of the lock nut (Item 19).
*If adjustment knob (ltem 18) DOES NOT make contact with upper nut (Items 15), remove adjusting knob (Item 18), re-adjust
(raise) nuts (Items 15) on stem (Item 8) and re-attach adjustment knob (Item 18), then repeat step #6.
**If adjustment knob (Item 18) DOES make contact with upper nut; release the trigger of the spray gun and watch the pressure
gauge for the pressure increase (“spike”). This “spike” SHOULD NOT exceed 500 psi above the operating pressure. If “spike” pressure
exceeds the 500 psi limit, remove the adjusting knob (ltem 18) and re-adjust (lower) the nuts (Items 15) on the stem (Iltem 8).

aoRrwN =

Re-attach the adjusting knob (Item 18), then repeat step #6.
23
Operation Manual Jetter 9.808-473.0



24

TROUBLESHOOTING

PROBLEM POSSIBLE CAUSE SOLUTION
LOW OPERATING Insufficient water supply. Closed Use larger garden hose; clean inlet water
PRESSURE faucet. Inlet hose kinked screen. Open faucet.

Clogged inlet hose strainer

Check plumbing system for leaks. Retape
leaks with teflon tape.

Faulty or mis-adjusted unloader
valve

Adjust unloader for proper pressure. Install
repair kit when needed. Call local distributor.

Worn packing in pump

Call Dealer Customer Support.

Machine has been stored in freez-
ing temperatures

Thaw out machine completely, including
hose, spray gun and wand.

Slow engine RPM

Call local distributor.

FLUCTUATING
PRESSURE

Worn or dirty pump valves

Call local distributor.

Nozzle is obstructed

Blow out or remove debris with fine needle.

Pump sucking air, inlet hose
leaking

Check that all hoses and fittings are airtight.
Turn off machine and trigger spray gun until
a steady flow of water emerges through the
nozzle.

Insufficient water supply

Turn water on full force. Check garden hose
for kinks, leaks or blockage.

PRESSURE LOW
AFTER PERIOD OF
NORMAL USE

Nozzle worn

Replace nozzle.

Unloader valve worn

Replace unloader valve.

ENGINE WILL NOT
START OR STOPS
WHILE OPERATING

Low oil shutdown

Fill engine with oil.

Out of gas

Fill fuel tank.

Water in gasoline

Drain gas tank; fill with clean fuel.

ENGINE IS
OVERLOADED

Nozzle partially blocked

Clean nozzle.

Excessive pressure from high
engine RPM

Adjust engine throttle to lower RPM.

WATER OR OIL
LEAKING FROM
BOTTOM OF PUMP

A small amount of leaking is
normal

If excessive leaking occurs, call local
distributor.

PRESENCE OF
WATER IN PUMP
OIL

Water sprayed at machine

Change oil. Direct spray away from ma-
chine.

High humidity in air

Check and change oil twice as often.

Piston packing worn. Oil seal worn.

Call local distributor.

ENGINE OPERATES
FOR 15 MINUTES
THEN STOPS

Not enough gas or engine oll

Fill tank with gas. Check oil level.

Vapor lock developed by heat of
day

Keep gas tank full to avoid vapor locking.

Obstruction in fuel filter

Clean or replace fuel filter.

ENGINE LACKS
POWER

Dirty air filter

Replace air filter.

Operation Manual Jetter 9.808-473.0




TROUBLESHOOTING

PROBLEM

POSSIBLE CAUSE

SOLUTION

ENGINE FALTERS

Choke is opened too soon

Move choke to halfway position until engine
runs smoothly.

WATER DRIPPING
FROM UNDER PUMP

Piston packing worn

Call local distributor.

O-Ring plunger retainer worn

Call local distributor.

Cracked piston

Call local distributor.

OIL DRIPPING FROM

Oil seal worn or damaged

Call local distributor.

UNDER PUMP

WATER LEAKING Spray gun closed with machine Open spray gun or turn off machine.
FROM PUMP running 5 minutes or longer

PROTECTOR

Excess water supply pressure

Place a pressure regulator at end of 50'
garden hose.

NO DETERGENT

Detergent suction tube not properly
connected to machine

Check connection.

Detergent is too thick

Dilute detergent. For best results, use manu-
facturers detergent.

Detergent filter valve is at lowest
setting

Set detergent filter valve to a higher setting.

Filter on detergent suction tube is
clogged

Run warm water through filter to remove
debris.

Damaged or clogged detergent
suction tube

Remove obstruction or replace detergent
suction tube.

A high pressure nozzle is attached.

Replace with black detergent nozzle.

Discharge nozzle is obstructed

Blow out or remove debris with fine needle.

GARDEN HOSE

Loose fittings

Tighten fittings.

CONNECTION
LEAKS Missing/worn rubber washer Insert new washer.
SPRAY WAND Spray wand not properly attached | Slide the spray wand into the gun. Turn the
LEAKS wand collar clockwise onto the spray gun
threads until tight.
Broken o-ring Call local distributor and order an o-ring.
PUMP IS NOISY Pump is sucking air Check that hoses and fittings are air tight.

Turn off machine and purge pump by
squeezing trigger gun until a steady flow of
water emerges through nozzle.

Operation Manual Jetter 9.808-473.0

25



26

PREVENTATIVE MAINTENANCE

This pressure washer was produced with the best available materials and quality craftsmanship. However,
you as the owner have certain responsibilities for the correct care of the equipment. Attention to regular
preventative maintenance procedures will assist in preserving the performance of your equipment. Contact
your dealer for maintenance. Regular preventative maintenance will add many hours to the life of your
pressure washer. Perform maintenance more often under severe conditions. Check pump oil and engine oil
level before first use of your new pressure washer.

MAINTENANCE SCHEDULE
. _ Inspect Daily
gz\gér;eo\?vho Change First month or 20 hours. _
Every 100 hours or every 6 months after first month
Filter Every 50 hours
. . Inspect Every 50 hours
Air Cleaner/Filter
Clean Monthly
Engine Fuel Filter 500 hours or 6 months
Spark Plug Maintenance 300 hours or annually
Clean Fuel Tank(s) Annually
Replace Fuel Lines Annually
Pump Oil Inspect Oil level daily
(Non foaming) Change After first 50 hours, then every 500 hours or annually
SAE 10W-40
Replace High Pressure Nozzle Every 6 months
Replace Quick Connects/O-Rings Annually/As needed
Clean Water Screen/Filter Weekly
Replace HP Hose Annually (if there are any signs of wear)

Note: Read engine manual for any maintenance or service questions.

Operation Manual Jetter 9.808-473.0



Karcher North America, 6398 N. Karcher Way, Aurora, CO 80019
Form #9.808-473.0 * Printed in U.S.A. or Mexico



	Structure Bookmarks
	MODEL:
	MODEL:
	MODEL:
	MODEL:
	MODEL:
	MODEL:
	MODEL:
	MODEL:


	HD 3.3/25 J JETTER
	HD 3.3/25 J JETTER
	HD 3.3/25 J JETTER

	1.107-536.0
	1.107-536.0





	How To Use This Manual ............................................................................4
	How To Use This Manual ............................................................................4
	How To Use This Manual ............................................................................4
	Safety .........................................................................................................5
	Component Identification ............................................................................6
	Operating Instructions ................................................................................8
	Parts 10
	Parts 10


	Exploded View  ..........................................................................................11
	Pump Assembly LPP3535 Jetter ...............................................................13
	LBP3030R Pump Exploded View  .............................................................14
	LM.3 Series Pump Exploded View  ...........................................................15
	LPP3035G Pump Exploded View  .............................................................17
	LPP3035G1 Pump Exploded View  ...........................................................19
	LS 4040G Pump Exploded View  ..............................................................21
	VRT3 Unloader Exploded View and Parts List ..........................................23
	Troubleshooting  ........................................................................................24
	Preventative Maintenance .........................................................................26


	HOW TO USE THIS MANUAL
	HOW TO USE THIS MANUAL

	Thank you for purchasing this Jetter.
	Thank you for purchasing this Jetter.
	This manual covers the operation and maintenance of model HD 3.3/25 J JETTER. All information in this manual is based on the latest product information available at the time of printing.
	We reserve the right to make changes at any time without incurring any obligation.
	Owner/User Responsibility:
	The owner and/or user must have an understanding of the manufacturer’s operating instructions and warnings before using this Jetter. Warning information should be emphasized and understood. If the operator is not fluent in English, the manufacturer’s instructions and warnings shall be read to and discussed with the operator in the operator’s native language by the purchaser/ owner, making sure that the operator comprehends its
	contents.
	Owner and/or user must study and maintain for future reference the manufacturers’ instructions.
	SAVE THESE INSTRUCTIONS
	This manual should be considered a permanent part of the machine and should remain with it if machine is resold.
	When ordering parts, please specify model and serial number. Use only identical replacement parts.
	This machine is to be used only by trained operators.
	MACHINE SAFETY
	CAUTION: To reduce the risk of injury, read operating instructions carefully before using.
	WARNINGREAD OPERATOR’S MANUAL THOROUGHLY PRIOR TO USE.OPERATIONSSAFETYMAINTENANCE

	Read the owner's manual thoroughly. Failure to follow instructions could cause malfunction of the machine and result in death, serious bodily injury and/or property damage.
	1. 

	All installations must comply with local codes. Contact your electrician, plumber, utility company or the selling distributor for specific details.
	2. 

	CAUTION: Risk of asphyxiation. Use this product only in a well ventilated area.
	DANGERRISK OF ASPHYXIATION. USE THIS PRODUCT ONLY IN A WELL VENTILATED AREA.

	Avoid installing machines in small areas or near exhaust fans. Exhaust contains poisonous carbon monoxide gas; exposure may cause loss of consciousness and may lead to death. It also contains chemicals known, in certain quantities to cause cancer, birth defects or other reproductive harm.
	3. 

	WARNING: Flammable liquids can create fumes which can ignite causing property damage or severe injury.
	WARNINGRISK OF FIRE. DO NOT ADD FUEL WHEN OPERATINGMACHINE.

	WARNING: Risk of fire. Do not add fuel when the product is operating.
	WARNING: Risk of explosion — do not spray flammable liquids.
	Do not place machine near flammable objects as the engine is hot.
	4. 

	Allow engine to cool for 2 minutes before refueling. If any fuel is spilled, make sure the area is dry before testing the spark plug or starting the engine. (Fire and/or explosion may occur if this is not done.) 
	5. 

	Gasoline engines on mobile or portable equipment shall be refueled:
	outdoors;
	a. 

	with the engine on the equipment stopped;
	b. 

	with no source of ignition within 10 feet of the dispensing point; and
	c. 

	with an allowance made for expansion of the fuel should the equipment be exposed to a higher ambient temperature.
	d. 

	In an overfilling situation, additional precautions are
	necessary to ensure that the situation is handled in
	a safe manner.
	CAUTION: High pressure stream of water that this equipment can produce can pierce skin and its underlying tissues, leading to serious injury and possible amputation.
	WARNING    HIGH PRESSURE STREAM CAN PIERCE  SKIN AND TISSUES.

	CAUTION: Do not touch engine during operation. The muffler and other parts of the engine get hot and can cause severe burns.
	WARNING: High pressure spray can cause particles to become airborne and fly at high speeds.
	WARNINGHOT DISCHARGE FLUID:DO NOT TOUCH ORDIRECT DISCHARGESTEAM AT PERSONSOR ANIMALS.

	Eye safety devices, rubber gloves, ear plugs and foot protection must be worn when using this equipment.
	5. 

	WARNING    USE PROTECTIVE   EYE WEAR AND CLOTHINGWHEN OPERATING THIS EQUIPMENT.
	WARNING    USE PROTECTIVE   EYE WEAR AND CLOTHINGWHEN OPERATING THIS EQUIPMENT.

	High pressure developed by these machines will cause personal injury or equipment damage. Use caution when operating. Do not direct discharge stream at people or severe injury or death will result.
	6. 

	Never make adjustments on machine while it is in operation.
	7. 

	Do not operate valve in the off position for extensiveperiods of time as this may cause damage to the pump.
	8. 

	The best insurance against an accident is precaution and knowledge of the machine.
	9. 

	Manufacturerwill not be liable for any changes made to our standard machines, or any components not purchased from us.
	10. 

	Read engine safety instructions provided.
	11. 

	WARNING: Keep water spray away from electric wiring or fatal electric shock may result.
	DANGERKEEP WATER  SPRAY AWAY FROM ELECTRICAL WIRING.

	Never run pump dry.
	12. 

	Do not allow children to operate the Jetter at any time.
	13. 

	Inlet water supply must be cold and clean fresh water.
	14. 

	ASSEMBLY
	Upon arrival, inspect the shipping crate for damages.
	Uncrate and examine all parts. Note any damage to
	machine or components for claims against freight carrier.
	The tires on the jets may be partially deflated for packing and shipment. Reinflate tires to the pressure specified on the side of the tire before using the machine.
	Jets have antifreeze in the pump to protect it from freezing conditions during shipment and storage. If machine will be stored and operated in a cold climate, follow
	Freeze Protection instructions on page 9.
	PRE-OPERATION CHECK
	Pump oil (SAE 30W non-detergent oil, General)
	 
	̆

	Cold clean fresh water supply (6 gpm • 3/4")
	 
	̆

	(15.875mm) • (20 psi)
	 
	̆

	Hose, nozzle
	 
	̆

	Fuel (unleaded 86 or higher octane)
	 
	̆

	Engine oil (SAE 10W40)
	 
	̆

	SET-UP PROCEDURES
	These machines are meant to be used at or near the
	working area and under operator supervision. If machine must be located out of sight of the operator, special controls may be required for proper machine operation and operator safety.
	Locate the equipment on a solid level area with slopes for drainage. Avoid areas where water can be sprayed at machine.
	Before using the jet, make sure there are no impurities in the incoming water supply. Turn the water source on for at least 15 seconds, to remove any possible debris in the water before connecting hose to water inlet swivel.
	The inlet screen located inside the filter should be
	cleaned before each use. To clean the inlet screen,
	unscrew cap beneath the filter, remove the screen and rinse thoroughly with water. Then replace screen.
	Connect one end of a garden hose (not included) to
	the water faucet — water supply not to exceed 100 psi (6.9 bar) and the other end to the water inlet of the jet machine. (See component identification drawings on next pages.) Use heavy duty 3/4" hose of no more than 50 ft. (15m) in length. If run without an adequate water supply, the pump will cavitate. Cavitation causes the pump to vibrate, causing damage to the pump. 
	NOTE: Lack of water supply can lead to seal damage, causing a loss of pressure and will void the warranty to the pump.
	Maximum temperature from the water source should
	not exceed 140°F (60°C). Using water hotter than 140°F (60°C) can cause damage to the pump and void the warranty. If jet is being used to clear ice blockages, see instructions on page 10.
	Remove oil plug on top of pump and replace with dipstick supplied. Fill engine with oil. Refer to engine manual for quantity.
	Hose Selection Guide
	Select the proper hose diameter for the line to be
	cleaned. When using new hose, run water through it to clean it out before attaching the nozzle.
	Hose Size (ID)*
	Hose Size (ID)*
	Hose Size (ID)*
	Hose Size (ID)*
	Hose Size (ID)*
	Hose Size (ID)*


	Pipe Size
	Pipe Size
	Pipe Size


	Typical 
	Typical 
	Typical 
	Applications



	3/8" or 5/16"
	3/8" or 5/16"
	3/8" or 5/16"
	3/8" or 5/16"

	(9.925mm or 
	(9.925mm or 
	7.938mm)


	4" to 8"
	4" to 8"
	4" to 8"

	(102mm to 203mm)
	(102mm to 203mm)


	Floor drains, septic 
	Floor drains, septic 
	Floor drains, septic 
	lines long runs



	1/4" 
	1/4" 
	1/4" 
	1/4" 

	(6.35mm)
	(6.35mm)


	2" to 4" 
	2" to 4" 
	2" to 4" 

	(51mm to 203mm)
	(51mm to 203mm)


	Kitchen sinks, 
	Kitchen sinks, 
	Kitchen sinks, 
	laundry drains, 
	clean outs



	1/8"
	1/8"
	1/8"
	1/8"

	(3.175mm)
	(3.175mm)

	*Inside Diameter
	*Inside Diameter


	1-1/2" to 2" 
	1-1/2" to 2" 
	1-1/2" to 2" 

	(38mm to 51mm)
	(38mm to 51mm)


	Small lines, 
	Small lines, 
	Small lines, 
	bathroom sinks, 
	tight bends





	When selecting hose size, consider that pressure is lost as the water travels down the length of the hose. As the length increases, the pressure decreases. In addition, the smaller the diameter of the hose, the greater the loss of pressure per foot will be. As an example, at 2 GPM (.13L/sec) a 1/4" (6.350mm) hose will lose 180 lbs. (12.4 bar) of pressure over 100 ft. (30.5m) of hose, yet a 3/8" (9.925mm) hose will only lose 25 lbs. (1.7 bar) of pressure over the same length and at the same flow rate. At 4 G

	SAFETY
	SAFETY

	COMPONENT IDENTIFICATION
	COMPONENT IDENTIFICATION

	Hose Reel
	Hose Reel

	Figure
	Engine
	Engine

	Unloader Valve
	Unloader Valve

	Control Valve
	Control Valve

	Anti-Shipon Valve
	Anti-Shipon Valve

	Pump
	Pump

	Pulse Valve
	Pulse Valve

	SAFETY
	SAFETY

	Hoses of the same diameter may be coupled together using a screw coupling, but it is not recommended for use in lines smaller than 8" (203mm) in diameter. The long length of the hose connectors and coupling together can get caught in bends in the line.
	Hoses of the same diameter may be coupled together using a screw coupling, but it is not recommended for use in lines smaller than 8" (203mm) in diameter. The long length of the hose connectors and coupling together can get caught in bends in the line.
	PART NUMBER
	PART NUMBER
	PART NUMBER
	PART NUMBER
	PART NUMBER

	ADAPTER SIZE (FPT)
	ADAPTER SIZE (FPT)


	8.705-364.0
	8.705-364.0
	8.705-364.0

	1/4" x 1/4"
	1/4" x 1/4"


	8.705-366.0
	8.705-366.0
	8.705-366.0

	3/8" x 3/8"
	3/8" x 3/8"


	8.705-369.0
	8.705-369.0
	8.705-369.0

	1/2" x 1/2"
	1/2" x 1/2"


	8.705-371.0
	8.705-371.0
	8.705-371.0

	3/4" x 3/4"
	3/4" x 3/4"




	Coupling two different size hoses can be done through the spray wand trigger or foot pedal.
	It is not advisable to have two different hose sizes
	coupled in a drain line. There is a tremendous loss of
	pressure when combined, aside from the difficulty of
	getting around bends.
	The 3/8" (9.925 mm) and 1/4" (6.35 mm) hoses may be attached to the fitting in the core of the hose reel using the swivel at one end of the hose. The 3/8" hose may also be attached directly to the accessory outlet by using a twist connect. The 1/4" and 1/8" (3.175mm) hoses may be connected directly to the accessory outlet if an adapter fitting is used between the hose and quick connect.
	Adapters may be ordered separately.
	Often, the 1/8" hose is used in conjunction with the
	spray wand trigger to give the operator finger tip control.
	Remove the spray wand from the trigger and attach the 1/8" hose using the appropriate adapter.
	A SFP valve is available that can be used as a safety
	shut-off valve for all hose sizes. See foot pedal section for installation and operating instructions.
	Nozzles
	A number of types of nozzles are available for drain
	cleaning. Each has a different spray pattern. Some
	nozzles may have a hole in the front to cut though the stoppage. All will have holes in the back to drive the hose down the line and clean the walls of the pipe. A combination of nozzles may be required to clear a line.
	Always turn off the machine and shut off valve before
	changing nozzles.
	Make sure the nozzle you are using matches the pump size. A 3000 psi (207 bar) pump requires a different nozzle orifice than a 1500 psi (104 bar) pump. Mismatching nozzles with pump size will either cause too little pressure which may not clear the drain, or too much pressure which may damage the machine.
	Check nozzles before and after each use for clogged
	holes which can cause pressure to increase to dangerously high levels and damage the pump. A clogged hole can be cleared by simply using a nozzle cleaning tool.
	Use the nozzle selection guide to determine what nozzle you will need for various applications.
	Powerful penetrating nozzle cuts through grease and ice.Wide spray flushing nozzle cleans inside of pipe thoroughly.Rotary nozzle scours walls of pipe crystal clear
	Powerful penetrating nozzle cuts through grease and ice.Wide spray flushing nozzle cleans inside of pipe thoroughly.Rotary nozzle scours walls of pipe crystal clear

	Nozzle Selection Guide
	Body_Text
	Table
	TR
	1/8"
	1/8"
	1/8"


	1/4"
	1/4"
	1/4"


	3/8"
	3/8"
	3/8"



	No Forward Jet
	No Forward Jet
	No Forward Jet
	No Forward Jet


	8.710-875.0
	8.710-875.0
	8.710-875.0


	-
	-
	-


	-
	-
	-



	1 FWD / 3 Back
	1 FWD / 3 Back
	1 FWD / 3 Back
	1 FWD / 3 Back


	8.751-950.0
	8.751-950.0
	8.751-950.0


	8.710-878.0
	8.710-878.0
	8.710-878.0


	8.751-951.0
	8.751-951.0
	8.751-951.0



	Rotating Nozzle
	Rotating Nozzle
	Rotating Nozzle
	Rotating Nozzle


	8.710-889.0
	8.710-889.0
	8.710-889.0


	8.710-898.0
	8.710-898.0
	8.710-898.0


	-
	-
	-





	Rotary Nozzles
	Rotary nozzles are useful as a finishing tool. After the line has been cleared, you may switch to the rotary nozzle to more thoroughly clean the walls of the pipe. Use these nozzles only in a predominantly straight run since they are longer than regular nozzles and may get caught in tight bends. Please note that the rotating nozzles will operate at a lower pressure than the standard nozzle.
	Rotary nozzles can be adapted using the nozzle adapters and bushings below:
	Nozzle Adapters And Bushings
	Part Number
	Part Number
	Part Number
	Part Number
	Part Number

	FPT x MPT
	FPT x MPT


	9.803-054.0
	9.803-054.0
	9.803-054.0

	1/4" x 1/8"
	1/4" x 1/8"


	8.705-185.0
	8.705-185.0
	8.705-185.0

	3/8" x 1/8"
	3/8" x 1/8"


	9.804-007.0
	9.804-007.0
	9.804-007.0

	3/8" x 1/4"
	3/8" x 1/4"


	Part Number
	Part Number
	Part Number

	FPT x MPT
	FPT x MPT


	9.803-564.0
	9.803-564.0
	9.803-564.0

	1/8" x 1/4"
	1/8" x 1/4"


	8.705-129.0
	8.705-129.0
	8.705-129.0

	1/4" x 3/8"
	1/4" x 3/8"




	Pre-Operation Checklist
	Be sure you understand all safety precautions and have been trained to use the machine.
	 
	―

	Wear goggles or a face shield to protect your eyes from spray and from any product of the spray.
	 
	―

	Wear gloves, rubber boots and other protective clothing as required.
	 
	―

	Be sure you understand all safety precautions for the detergent use.
	 
	―

	Check the labels of any substance you will spray. If the label recommends any antidote or treatment, be ready to use it.
	 
	―

	Check that all lines and hoses are clear.
	 
	―

	Check that the machine is connected to an adequate water supply and that the water supply is on.
	 
	―

	Check that traffic has not made the hose weak, worn or damaged. Check the hose for pinching or kinking.
	 
	―

	Replace any damaged hose.
	 
	―

	Tighten all fluid connections securely.
	 
	―

	Check gasoline and oil level of engine. See enclosed manufacturer's manual for engine and oil types.
	 
	―

	OPERATING INSTRUCTIONS
	Read engine warning and operating instructions.Failure to follow instructions can cause serious injury and damage to equipment. Be familiar with all pre-operation checklists.
	 
	̆

	Check all hoses for wear and damage. Tighten all connections securely.
	 
	̆

	Check oil level of pump.
	 
	̆

	Check engine fuel and oil levels.
	 
	̆

	To begin, turn the water faucet on fully and purge air from system.
	 
	̆

	Insert end of the jet hose 2 to 3 feet into the drain line. Then turn the valve on.
	 
	̆

	WARNING: Never point the end of the jet hose at a person while operating.
	Gas Engine Start-Up
	Make sure that the ball valve is turned on and water is flowing.
	1. 

	Turn fuel valve to the open position.
	2. 

	Move choke lever to the closed position. NOTE: Do not use choke if engine is warm or ambient air temperature is high.
	3. 

	Move throttle lever to the midpoint position.
	4. 

	Turn the engine switch to the ON position.
	5. 

	Pull the starter grip lightly until resistance is felt, then pull briskly.
	6. 

	As the engine warms up, gradually move the choke lever to the open position.
	7. 

	Position the throttle to the desired engine speed.
	8. 

	Pulse Technology
	Pulsation makes the hose vibrate, helping the jet go
	longer distances and around tight bends easier.
	The pulse control valve is located on the front of the
	pump. Simply turn the valve on to engage the pulse.
	Pulse technology causes a pressure drop when it's engaged.
	The pulse is most effective in a 1/8" hose. You'll
	note less vibration with a 1/4" hose and almost none
	with a 3/8" hose. However the pulse is still effective,
	causing the water to burst from the nozzle hundreds of times per second.
	If you are still having difficulty getting a hose around a tight bend, switch to a smaller diameter hose.
	Turn the pulsation valve off before turning machine off.
	Shut Down Instructions
	After drain cleaning or spray washing is completed, run clear water through the system. Always leave ball valve in open position when turning off engine. Reduce engine to idle, turn off engine and then be sure to turn off fuel valve. Turn off water supply and drain as much water from pump as possible. Remove water supply hose from inlet.
	If you are in a cold climate, see Freeze Protection.
	Jetter Hose Reels
	Use the SHR-200 or SHR-300 hose reels when clearing inside drain lines with the gas jet in order to use the high pressure jet without the danger of fumes in the building.
	Position the reel at the drain site. Connect the hose from the jet machine to the inlet on the reel. Select and attach a nozzle to the hose on the reel. Put the hose 2 to 3 ft. into the drain line. Open the ball valve on the reel. Follow the start up procedures.
	SFP Foot Pedal (Optional)
	The foot pedal is used with any jetter manufactured by us (see pages 6 or 7). It interrupts the flow of water between the pump and the nozzle while leaving both hands free to guide the hose. The pump will continue to run in by-pass mode. Do not leave pump in by-pass for more than a few minutes or the pump can be damaged.
	(See Regulating Pressure Unloader).
	The foot pedal may be hooked up either at the machine or remotely at the drain site. To use the foot pedal at the machine, remove the hose going to the swivel on the hose reel and attach it to the inlet side of the foot pedal. Then, connect the accessory hose #8.918-190.0 between the outlet of the pedal and the swivel on the hose reel. Some jet models may need the added length of the accessory hose on the inlet side of the pedal.
	For remote hookup, pull the hose from the hose reel to the drain site. Attach the hose to the inlet of the pedal.
	The pedal is designed for 3/8" hose fittings. If using a
	1/4" hose, use adapter #8.705-129.0 as well. Then attach the smaller hose (1/8" or 1/4") to the outlet side of the pedal. Use the smaller hose to clear the drain line.
	Ice Blockages
	High pressure water can be used to clear an ice blockage.
	A 3000 psi (207 bar) gas jet can clear a 4" (102mm)
	line at an approximate rate of one foot per minute. The smaller electric jet will take twice as long. Ambient air temperature will effect these times. Use a nozzle with a forward jet. DO NOT allow the incoming water supply to exceed 140°F (60°C) or it could cause damage to the pump. Remember to follow the cold weather precautions found in the freeze protection section.
	Spray Wand (Optional)
	Follow the same procedures listed previously for safety, set-up, operation and maintenance. To operate the spray wand, connect the high pressure hose and trigger to the machine. Turn on the water supply, then squeeze the trigger to purge air from the system. Continue to squeeze trigger as you start the machine.
	Use caution when pressure washing. Wear goggles and rubber gloves and boots. Analyze angle of spray and anticipate angle of back splash. Do not point spray at anyone including yourself. Do not put your hand in front of water spray. It can penetrate the skin and cause a need for amputation. It is best to start at a 45° angle at a 7 to 10 ft. (2 to 3m) distance from object to be cleaned.
	Direct spray at close range can be powerful enough to cause damage.
	NOTE: Typical industry standard stipulates you hold the high pressure spray nozzle approximately 6-8" from the surface to be cleaned. When cleaning with a detergent, apply from bottom up with an even left to right movement.
	Rinse from top down with a similar motion. This will help reduce potential streaking. Always apply soap to a dry surface. This will enhance penetration and detergent cling and reduce dilution of detergent with an already wet surface.
	If you have the dual-lance wand (optional) you may draw detergents through the spray wand in conjunction with the detergent injector mounted on the machine. First set up the detergent injector system (see Detergent Injector).
	Then simply turn the knob on the wand counterclockwise so that water is flowing through the wide spray nozzle. To spray water only, turn the knob to the clockwise position so that the water flows through the narrow spray nozzle.
	The spray wand option with the other jets may also be used to spray detergent. To do so, simply turn the nozzle on the end of the wand counterclockwise. As the spray widens, more of the detergent will be drawn through the wand. Turn the nozzle clockwise to reduce the detergent flow and narrow the water spray pattern and return to high pressure.
	Detergent Injector (Optional)
	The detergent injector is an option with the SJDDG-3011 and can be attached to the free end of the ball valve.
	Do not attach detergent injector to the inlet side of the pump. Detergents can damage pump.
	To use the detergent injector, attach one end of siphon hose to the injector and put the filter end in the detergent solution. Be sure the end of the hose is at the bottom of the container or bucket. Some models have adjustable valves to control the amount of detergent drawn through the hose.
	REMEMBER: Do not use corrosive material. See warning previously listed.
	Regulating Pressure Unloader
	The machine is equipped with a regulating pressure
	unloader to prevent pressure overload in the event that the nozzle is plugged or the ball valve or trigger is shut off. When the machine is in the by-pass mode, the pump will continue to run. However running in by-pass mode for extended periods will cause damage to the pump; no more than 5 minutes with the SJDDG-3011 pump.
	Excessive temperatures will damage the pump and void the warranty.
	The machine also comes with thermal overload protection.
	When water temperature in pump increases to 140°F
	(60°C), the thermal relief valve will release hot water and allow cool water to enter pump from fresh water supply.
	To adjust unloader, loosen lock nut and turn the knob
	clockwise to increase pressure and counterclockwise
	to decrease pressure. 
	Caution: Do not overtighten unloader. Tighten lock nut after adjustments are made.

	SAFETY
	SAFETY

	SAFETY
	SAFETY

	Parts
	Parts

	Spare Parts List
	Spare Parts List
	Spare Parts List


	EXPLODED VIEW 
	EXPLODED VIEW 

	Figure
	47
	47
	47


	43
	43
	43


	46
	46
	46


	45
	45
	45


	44
	44
	44


	20
	20
	20


	28
	28
	28


	29
	29
	29


	41
	41
	41


	23
	23
	23


	21
	21
	21


	30
	30
	30


	24
	24
	24


	25
	25
	25


	32
	32
	32


	35
	35
	35


	36
	36
	36


	32
	32
	32


	31
	31
	31


	22
	22
	22


	38
	38
	38


	39
	39
	39


	2
	2
	2


	18
	18
	18


	37
	37
	37


	8
	8
	8


	15
	15
	15


	42
	42
	42


	40
	40
	40


	15
	15
	15


	19
	19
	19


	6
	6
	6


	17
	17
	17


	16
	16
	16


	4
	4
	4


	5
	5
	5


	12
	12
	12


	13
	13
	13


	3
	3
	3


	9
	9
	9


	33
	33
	33


	34
	34
	34


	14
	14
	14


	10
	10
	10


	12
	12
	12


	11
	11
	11


	EXPLODED VIEW PARTS LIST
	EXPLODED VIEW PARTS LIST

	 ITEM  PART NO. DESCRIPTION                QTY
	 ITEM  PART NO. DESCRIPTION                QTY
	  1 8.924-230.0 Frame Aluminum Direct Drive        1
	 2 8.924-115.0 Al Base Direct Drive CW        1
	 3 8.924-074.0 Axle Holder Wrinkle Black        2
	 4 9.802-782.0 Collar, 5/8" Bore Shaft 3010        2
	 5 9.197-010.0 1/4-20" Nylon Insert Lock Nut With Flange      10
	 6 8.924-072.0 Al Spacer Tube Dd Frame CW        2
	 7 8.924-233.0 Axle, 5/8" X 21.750" Long CW        1
	 8 9.802-073.0 Weatherstrip, 1/8" X 1/2" X 75'        4
	 9 8.756-365.0 Wheel 10" Flat Free        2
	 10 9.802-066.0 Pad Soft Rubber        2
	 11 9.196-041.0 Hex Head Bolt 3/8-16 X 1-3/4        2
	 12 9.802-817.0 Washer, 3/8" X 1"        4
	 13 8.924-116.0 Foot Al Dd Frame CW        1
	 14 9.802-064.0 Grommet, Rubber, Nozzle Holder       2
	 15 8.756-905.0 Carriage Bolt, 1/4"-20x2 ,St , Zinc       8
	 16 9.197-003.0 3/8-16 Ne Nylon Insert L/N ZC 5UM White      2
	 17 8.757-432.0 Bolt, 1/4-20 X 3/4,Carriage St Cl5 ZNPLT      2
	 18 8.924-393.0 Al Bumper CW Fab        1
	 19 8.924-394.0 Al Handle CW Fab        1
	 20 8.759-119.0 Engine Honda Gx270 2021 Noncarb       1
	 21 8.933-949.0 Pump Assembly LPP3535 Jetter       1
	 22 8.929-507.0 Hose Reel Bracket DD        1
	 23 9.804-067.0 Hose Reel, Ezee 3/8x100' W/Pinlock       1
	 24 8.757-509.0 Elbow Steel 1/2 SAE (M) X 3/8 NPTF (M)      1
	 25 8.918-424.0 Hose,3/8"X 25",2 Wire, Pressure LO       1
	 26 9.802-041.0 Elbow, 3/8" Street, 45 DGR, Steel       1
	 27 8.706-207.0 Elbow, 3/8", Street 90 DEG, Steel       1
	 28 8.705-610.0 Hose, Sewer 1/4x50'4400/1600F       1
	 29 8.710-878.0 Sewer Nozzle #4.5 1/4' F        1
	 30 9.802-767.0 Screw, 3/8" X 3/4" NC, Whiz Loc Flange       4
	 31 9.802-781.0 Nut, 3/8" NC, Whiz Loc Flange        4
	 32 9.196-041.0 Hex Head Bolt 3/8-16 X 1-3/4        6
	 33 9.802-817.0 Washer, 3/8" X 1"        8
	 34 9.197-003.0 3/8-16 NE Nylon Insert L/N ZC 5UM White      4
	 35 9.802-722.0 Bolt, 3/8 X 1-1/4", NC HH        2
	 36 9.802-814.0 Washer, 3/8" Split Ring Lock, Zinc       4
	 37 8.755-187.0 Grommet, Rubber        5
	 38 9.802-705.0 Bolt, 1/4"-20 X 1" Carriage Zinc        3
	 39 9.197-010.0 1/4-20" Nylon Insert Lock Nut With Flange      3
	 40 8.755-209.0 Label, Operation Warnings        1
	 41 9.802-959.0 Key, 0.247 SQR X 2.125"        1
	 42 8.755-210.0 Four Nozzle Label, Black        1
	 43 4.760-846.0 Pistol G3/8 155°C package Generic       1
	 44 8.706-297.0 Bushing, 3/8" X 1/4" Steel Yellow Chrom       1
	 45 8.712-446.0 Swivel 3/8' MPTXFPT Stainless        1
	 46 8.783-039.0 Wand 30" Zinc Plated, Handle & Coupler      1
	 47 9.804-625.0 Nozzle, Sacqmeg, 250375, Green.       1

	PUMP ASSEMBLY LPP3535 JETTER
	PUMP ASSEMBLY LPP3535 JETTER

	Figure
	18
	18
	18


	6
	6
	6


	1
	1
	1


	17
	17
	17


	8
	8
	8


	13
	13
	13


	16
	16
	16


	14
	14
	14


	3
	3
	3


	11
	11
	11


	4
	4
	4


	2
	2
	2


	12
	12
	12


	15
	15
	15


	20
	20
	20


	7
	7
	7


	5
	5
	5


	10
	10
	10


	9
	9
	9


	19
	19
	19


	 ITEM  PART NO. DESCRIPTION  QTY
	 ITEM  PART NO. DESCRIPTION  QTY
	 1 8.705-105.0 Hose Barb, 3/8"Barb    X 3/8"MPT/ Brass 1
	 

	 2 8.706-297.0 Bushing, 3/8" X 1/4"    Steel Yellow Chrom 1
	 

	 3 8.706-880.0 Nipple, 1/2" MPT X 3/8"    MPT Brass 1
	 

	 4 8.707-204.0 Valve, 3/8" Ball, Steel 2
	 5 8.711-785.0 Hose, 3/8" Push On,    Per FT 2.8ft
	 

	 6 8.750-299.0 Unloader, VRT3, 8    GPM @4500 Psi 1
	 

	 7 8.757-193.0 Adapter, 1/2" F-NPTF X   1/2" M-NPTF, Brass 1
	 

	 8 8.757-196.0 Nipple, 1/2" Hex, Brass 1
	 9 8.757-203.0 Swivel, 1/2" M-NPTF    X 3/4" GHF 1
	 

	 10 8.757-257.0 Tee, Street 1/2" 1
	 11 8.757-337.0 Nipple, 1/4" Close   SCH 80 Steel, W/SLNT 1
	 

	 ITEM  PART NO. DESCRIPTION  QTY
	 12 8.757-340.0 Elbow 3/8", Street 90   Deg, Steel, W/SLNT 1
	 

	 13 8.757-485.0 Tee, 1/2", Brass 2
	 14 8.757-509.0 Elbow Steel 1/2 SAE    (M) X 3/8 NPTF (M) 1
	 

	 15 8.757-511.0 Elbow, 3/8", Steel 2
	 16 8.757-549.0 Pump Protector 1/2   140° 1
	 

	 17 8.758-202.0 Hose Barb Push-On   3/8"X1/2" MNPT W/SLNT 5
	 

	 18 8.929-811.0 Pump LPP3535G1,    3.5@3500, 3400RPM 1
	 

	 19 9.804-016.0 Filter Screen   Washer, Garden Hose/30MESH 1
	 

	 20 9.804-022.0 Cap, Valve 22mm,    W/1/4"""" Gauge Port LG/LD 1
	 


	LBP3030R PUMP EXPLODED VIEW 
	LBP3030R PUMP EXPLODED VIEW 

	25262728293031323335*36*37*38*394041424344452526342830134*5*6*7*891011*12*13*14*21*11*1420191817161513*24*23*12*22*2*46204725
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	SPECS



	Item #
	Item #
	Item #
	Item #


	Ft.-lbs
	Ft.-lbs
	Ft.-lbs



	14
	14
	14
	14


	66
	66
	66



	16
	16
	16
	16


	55
	55
	55



	25
	25
	25
	25


	6
	6
	6



	35
	35
	35
	35


	6
	6
	6



	43
	43
	43
	43


	6
	6
	6






	ITEM  PART NO.  DESCRIPTION  QTY
	ITEM  PART NO.  DESCRIPTION  QTY
	ITEM  PART NO.  DESCRIPTION  QTY

	 1  8.754-841.0  Crankcase  1
	 2*    See Kits Below  Plunger Oil Seal  1
	 3 8.758-216.0  Spacer 1
	 4*    See Kits Below "O"-Ring Ø1.78 X 26.7  3
	 5*    See Kits Below "U"-Seals 3
	 6*    See Kits Below  Pressure Ring 3
	 7*    See Kits Below "U"-Seals 3
	 8 9.803-199.0  Washer, Copper G1/2 3
	 9  9.802-926.0  Plug, Brass G1/2 1
	 10*  8.759-028.0 Manifold 1
	 11*  8.717-233.0  O-ring Ø1.78 X 15.6                6
	 12*   See Kits Below Valve Assembly 6
	 13  9.803-948.0  O-ring Ø1.78 X 18.77 6
	 14  9.803-949.0  Valve Plug  6
	 15*  8.754-850.0  Washer, Lock 1
	 16  8.929-349.0  Bolt Manifold M14x60  2
	 17  8.754-851.0  Plug Brass 1/4  1
	 18*  8.718-973.0 Washer cooper G1/4  2
	 19*  9.803-198.0 Washer, Copper G3/8 2
	 20*  8.707-262.0  Plug, Brass G3/8  2
	 21*   See Kits Below Valve Seat  6
	 22*  See Kits Below  Valve Plate 6
	 23   See Kits Below  Valve Spring 6
	 24   See Kits Below Valve Cage 6
	ITEM  PART NO.  DESCRIPTION  QTY
	ITEM  PART NO.  DESCRIPTION  QTY

	 25   See Kits Below  Screw, M6 X 16 12
	 26  8.717-137.0  Bearing Cover  2
	 27  9.803-954.0  Bearing Seal  1
	 28  8.754-843.0  Seal Spacer, Crankshaft  2
	 29  9.802-914.0  Snap Ring, 25 mm  1
	 30  9.803-955.0  Bearing, Ball  2
	 31  8.754-829.0  Shaft, 24 mm 3030  1  8.754-830.0  Shaft, 24 mm 4025  1
	 

	 32  9.803-167.0  Key, Crankshaft  1
	 33  8.754-219.0  Oil Dipstick  1
	 34  8.933-010.0  Seal, Crankshaft  1
	 35*  8.754-855.0  Bolt, Plunger  3
	 36*  8.754-092.0  Spacer, Copper  3
	  37*   8.754-848.0 Plunger, 16 mm  3
	 38*  9.803-962.0  Spacer, Copper  3
	 39 8.754-827.0  Plunger Rod  3
	 40  9.803-965.0  Connecting Rod Pin  3
	 41  9.803-966.0  Connecting Rod  3
	 42  9.803-218.0  Washer, 6 mm  6
	 43  8.933-020.0  Screw, Connecting Rod  6
	 44  8.754-847.0 O-ring Ø2.62 X 111.62 1
	 45  8.754-842.0  Cover, Crankcase  1
	 46  9.803-906.0  O-ring Ø1.78 X 14  1
	 47  9.803-202.0  Sight Glass, G3/4  1

	REPAIR KIT NUMBER
	REPAIR KIT NUMBER
	REPAIR KIT NUMBER
	REPAIR KIT NUMBER
	REPAIR KIT NUMBER
	REPAIR KIT NUMBER
	REPAIR KIT NUMBER


	8.754-856.0
	8.754-856.0
	8.754-856.0


	8.758-081.0
	8.758-081.0
	8.758-081.0


	8.754-858.0
	8.754-858.0
	8.754-858.0


	8.754-859.0
	8.754-859.0
	8.754-859.0


	9.803-937.0
	9.803-937.0
	9.803-937.0



	KIT DESCRIPTION
	KIT DESCRIPTION
	KIT DESCRIPTION
	KIT DESCRIPTION


	Plunger Seals 
	Plunger Seals 
	Plunger Seals 
	 
	16 mm


	Steel Packing 16 mm
	Steel Packing 16 mm
	Steel Packing 16 mm


	Plunger 16 mm
	Plunger 16 mm
	Plunger 16 mm


	Complete Valve
	Complete Valve
	Complete Valve


	Plunger Oil 
	Plunger Oil 
	Plunger Oil 
	Seals



	ITEM
	ITEM
	ITEM
	ITEM
	 
	NUMBERS 
	 
	INCLUDED 


	4, 5, 7 
	4, 5, 7 
	4, 5, 7 


	4, 5, 6, 7
	4, 5, 6, 7
	4, 5, 6, 7


	35, 36, 37, 38
	35, 36, 37, 38
	35, 36, 37, 38


	11,12, 13
	11,12, 13
	11,12, 13


	2
	2
	2



	NUMBER  OF CYLINDERS 
	NUMBER  OF CYLINDERS 
	NUMBER  OF CYLINDERS 
	NUMBER  OF CYLINDERS 
	 
	KIT WILL SERVICE


	3
	3
	3


	3
	3
	3


	1
	1
	1


	6
	6
	6


	3
	3
	3






	LM.3 SERIES PUMP EXPLODED VIEW 
	LM.3 SERIES PUMP EXPLODED VIEW 

	8.750-755.0  LM3540R.3
	8.750-755.0  LM3540R.3
	8.755-216.0 LM3840R.3
	8.750-758.0 LM4035R.3

	Figure
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	SPECS



	Item #
	Item #
	Item #
	Item #


	Ft.-lbs
	Ft.-lbs
	Ft.-lbs



	14
	14
	14
	14


	75
	75
	75



	15
	15
	15
	15


	18
	18
	18



	23
	23
	23
	23


	6
	6
	6



	33
	33
	33
	33


	6
	6
	6



	43
	43
	43
	43


	6
	6
	6



	48
	48
	48
	48


	6
	6
	6






	 ITEM PART NO. DESCRIPTION  QTY
	 ITEM PART NO. DESCRIPTION  QTY
	 1  8.751-216.0  Crankcase  1
	 2 See Kits Below Plunger Oil Seal  3
	 3*  See Kits Below O-Ring Ø1.78 x 31.47  3
	 4*  See Kits Below Pressure Ring  3
	 5*  See Kits Below U-Seal  3
	 6*  See Kits Below Intermediate Ring  3
	 7*  See Kits Below U-Seal  3
	 8  9.803-199.0  Washer, Copper  1
	 9  9.802-926.0  Plug, Brass 1/2  1
	 10  8.751-218.0  Manifold Head  1
	 11*  See Kits Below O-Ring Ø2.62 x 17.13  6
	 12*  See Kits Below Valve Assembly  6
	 13*  See Kits Below O-Ring Ø2.62 x 20.29  6
	 14  9.802-928.0  Valve Plug  6
	 15  9.802-938.0  Manifold Stud Bolt  8
	 16  9.802-884.0  Washer  16
	 17  9.803-198.0  Copper Washer 3/8  1
	 18  9.802-925.0  Brass Plug 3/8  1
	 23  9.802-944.0  Screw, Hex,8mm x18mm  8
	 24  8.717-210.0  Closed Bearing Housing  1
	 25  9.803-192.0  O-Ring Ø1.78 x 60.05  2
	 26  8.933-011.0  Tapered Roller Bearing  2
	 27  8.751-222.0  Crankshaft (LM3840R) 1   8.751-223.0 Crankshaft  1
	 28  9.803-167.0  Crankshaft Key  1
	 ITEM PART NO. DESCRIPTION  QTY
	 29  9.802-921.0  Oil Dip Stick  1
	 30  9.803-140.0  Crankshaft Seal  1
	 31  9.803-178.0  Shim  2
	 32  8.717-209.0  Bearing Housing  1
	 33*  See Kits Below Plunger Nut, M8  3
	 34*  See Kits Below Copper Spacer  3
	 35*  See Kits Below Plunger  3
	 36*  See Kits Below Copper Spacer  3
	 37*  See Kits Below O-Ring Ø1.78 x 7.66  3
	 38*  See Kits Below Teflon Ring  3
	 39  8.751-224.0  Plunger Rod  3  8.751-225.0  Plunger Rod (LM3540R.3) 3
	 

	 40  9.803-158.0  Connecting Rod  3
	 41  8.751-228.0  Connecting Rod Pin  3
	 42  9.803-218.0  Spring Washer  6
	 43  9.803-238.0  Connecting Rod Screw  6
	 44  8.933-016.0  O-Ring, Ø2.62 x 126.67  1
	 45  8.751-229.0  Crankcase Cover  1
	 46  9.803-197.0  O-Ring, Ø1.78 x 14  1
	 47  9.803-202.0  Sight Glass 3/4  1
	 48  9.802-939.0  Cover Screw  5

	PUMP PARTS LIST
	PUMP PARTS LIST

	REPAIR KIT NUMBER
	REPAIR KIT NUMBER
	REPAIR KIT NUMBER
	REPAIR KIT NUMBER
	REPAIR KIT NUMBER
	REPAIR KIT NUMBER
	REPAIR KIT NUMBER


	8.725-358.0
	8.725-358.0
	8.725-358.0


	8.725-359.0
	8.725-359.0
	8.725-359.0


	8.933-023.0
	8.933-023.0
	8.933-023.0


	9.802-603.0
	9.802-603.0
	9.802-603.0


	9.802-609.0
	9.802-609.0
	9.802-609.0



	KIT DESCRIPTION
	KIT DESCRIPTION
	KIT DESCRIPTION
	KIT DESCRIPTION


	Plunger Seal 
	Plunger Seal 
	Plunger Seal 
	 
	15 mm


	Complete Seal 
	Complete Seal 
	Complete Seal 
	 
	Packing 15 mm


	Plunger 15 mm
	Plunger 15 mm
	Plunger 15 mm


	Complete Valve
	Complete Valve
	Complete Valve


	Plunger Oil 
	Plunger Oil 
	Plunger Oil 
	Seals



	ITEM
	ITEM
	ITEM
	ITEM
	 
	NUMBERS 
	 
	INCLUDED 


	3, 5, 7
	3, 5, 7
	3, 5, 7


	3, 4, 5, 6, 7
	3, 4, 5, 6, 7
	3, 4, 5, 6, 7


	33, 34, 35
	33, 34, 35
	33, 34, 35
	 
	36, 37, 38


	11, 12, 13
	11, 12, 13
	11, 12, 13


	2
	2
	2



	NUMBER  OF CYLINDERS 
	NUMBER  OF CYLINDERS 
	NUMBER  OF CYLINDERS 
	NUMBER  OF CYLINDERS 
	 
	KIT WILL SERVICE


	3
	3
	3


	1
	1
	1


	1
	1
	1


	6
	6
	6


	3
	3
	3






	LPP3035G PUMP EXPLODED VIEW 
	LPP3035G PUMP EXPLODED VIEW 

	8.758-076.0  LPP3035G
	8.758-076.0  LPP3035G

	232425262728293036*353433323112*34*5*6*7*891011*12*13*16*141517181413*22*21*20*19*11*12*37*38*39*4041423543234718464544
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	SPECS



	Item #
	Item #
	Item #
	Item #


	Ft.-lbs
	Ft.-lbs
	Ft.-lbs



	14
	14
	14
	14


	66
	66
	66



	16
	16
	16
	16


	66
	66
	66



	23
	23
	23
	23


	8
	8
	8



	35
	35
	35
	35


	8
	8
	8



	36
	36
	36
	36


	9.5
	9.5
	9.5



	43
	43
	43
	43


	12.5
	12.5
	12.5






	LPP3035GG PUMP PARTS LIST
	LPP3035GG PUMP PARTS LIST

	ITEM PART NO.  DESCRIPTION  QTY
	ITEM PART NO.  DESCRIPTION  QTY
	 1  8.754-841.0 Crankcase 1
	 2* See Kits Below Plunger Oil Seal 3
	 3 8.758-216.0 Spacer 1
	 4* See Kits Below "O" Ring Ø1.78X26.7 3
	 5* See Kits Below "U" Seal, DIA. 14 MM 3
	 6* See Kits Below Pressure Ring Dia. 14 mm 3
	 7* See Kits Below "U" Seal, Dia. 14 mm 3
	 8 9.803-199.0 Copper Washer g1/2 1
	 9 9.802-926.0 Brass Plug g1/2 1
	 10 8.759-027.0 Manifold Housing 1
	 11* 8.717-233.0 "O" Ring ø1.78x15.6 6
	 12* See Kits Below Valve Assembly 6
	 13* 9.803-948.0 "O" Ring ø1,78x18.77 6
	 14 9.803-949.0 Valve Plug 6
	 15 8.754-850.0 Lock-Washer 2
	 16* 8.929-349.0 Manifold Stud  2   Bolt M14X60
	 

	 17 9.803-198.0 Copper Washer g3/8 1
	 18 8.707-262.0 Brass Plug g 3/8 2
	 19* See Kits Below Valve Seat 6
	 20* See Kits Below Valve Plate 6
	ITEM PART NO.  DESCRIPTION  QTY
	 21* See Kits Below Valve Spring 6
	 22* See Kits below Valve Cage 6
	 23 9.802-939.0 Screw M6X16 8
	 24 8.717-137.0 Bearing Cover 2
	 25 9.803-954.0 Bearing Seal 1
	 26 8.754-843.0 Crankshaft Seal Spacer 1
	 27 9.802-914.0 Snap Ring Dia. 25 mm 1
	 28 9.803-955.0 Ball Bearing 1
	 29 8.754-831.0 Hollow Shaft 2535G 1  8.754-834.0 Hollow Shaft 3035G 1
	 

	 30 8.754-219.0 Oil Dip Stick 1
	 31 8.754-840.0 Needel Roller Bearing 1
	 32 8.754-826.0 Crankshaft Seal 1
	 33 8.754-863.0 Motor Flange 1
	 34 9.803-218.0 Spring Washer Dia. 6 mm 10
	 35 8.752-824.0 Screw m6x20 4
	 36* 8.754-855.0 Plunger bolt 3
	 37* 8.754-092.0 Bonded Seal - 3    ø6,7x11x1 AISI 304 
	 

	 38* 8.754-849.0 Plunger Dia. 14 mm 3
	 39* 9.803-962.0 Copper Spacer 3
	ITEM PART NO.  DESCRIPTION  QTY
	 40 8.759-032.0 Plunger Rod 3
	 41 9.803-965.0 Connecting Rod Pin 3
	 42 9.803-966.0 Connecting Rod 3
	 43 8.933-020.0 Connecting Rod Screw 6
	 44 8.754-847.0 "O" Ring ø2.62X111.62 1
	 45 8.754-842.0 Crankcase Cover 1
	 46 9.803-906.0 "O" Ring ø1.78X14 1
	 47 9.803-202.0 Sight Glass G3/4 1

	LPP3035G PUMP PARTS LIST
	LPP3035G PUMP PARTS LIST

	* Available in kit (See below)  
	* Available in kit (See below)  
	* Available in kit (See below)  


	KIT NUMBERS
	KIT NUMBERS
	KIT NUMBERS
	KIT NUMBERS
	KIT NUMBERS
	KIT NUMBERS
	KIT NUMBERS


	8.759-031.0
	8.759-031.0
	8.759-031.0


	8.758-218.0
	8.758-218.0
	8.758-218.0


	8.754-862.0
	8.754-862.0
	8.754-862.0


	8.754-859.0
	8.754-859.0
	8.754-859.0


	9.803-937.0
	9.803-937.0
	9.803-937.0



	KIT DESCRIPTION
	KIT DESCRIPTION
	KIT DESCRIPTION
	KIT DESCRIPTION


	Plunger Seals 
	Plunger Seals 
	Plunger Seals 
	 
	14 mm


	Seal Packing 
	Seal Packing 
	Seal Packing 
	 
	14 mm


	Plunger 14 mm
	Plunger 14 mm
	Plunger 14 mm


	Complete Valve
	Complete Valve
	Complete Valve


	Plunger Oil Seals
	Plunger Oil Seals
	Plunger Oil Seals



	ITEM NUMBERS 
	ITEM NUMBERS 
	ITEM NUMBERS 
	ITEM NUMBERS 
	 
	INCLUDED 


	4, 5, 7, 16
	4, 5, 7, 16
	4, 5, 7, 16


	4, 5, 6, 7, 16
	4, 5, 6, 7, 16
	4, 5, 6, 7, 16


	36, 37, 38, 39
	36, 37, 38, 39
	36, 37, 38, 39


	11, 12, 14
	11, 12, 14
	11, 12, 14


	2
	2
	2



	NUMBER OF
	NUMBER OF
	NUMBER OF
	NUMBER OF

	CYLINDERS KIT
	CYLINDERS KIT

	WILL SERVICE
	WILL SERVICE


	3
	3
	3


	3
	3
	3


	1
	1
	1


	6
	6
	6


	3
	3
	3






	LPP3035G1 PUMP EXPLODED VIEW 
	LPP3035G1 PUMP EXPLODED VIEW 

	Figure
	Figure
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	SPECS



	Item #
	Item #
	Item #
	Item #


	Ft.-lbs
	Ft.-lbs
	Ft.-lbs



	15
	15
	15
	15


	65
	65
	65



	16
	16
	16
	16


	55
	55
	55



	24
	24
	24
	24


	8
	8
	8



	40
	40
	40
	40


	10
	10
	10



	43
	43
	43
	43


	10
	10
	10



	50
	50
	50
	50


	10
	10
	10






	LPP3035G1 PUMP PARTS LIST
	LPP3035G1 PUMP PARTS LIST

	ITEM PART NO.  DESCRIPTION  QTY
	ITEM PART NO.  DESCRIPTION  QTY
	 1  8.754-841.0  Crankcase  1
	 2* See Kits Below Plunger Oil Seal  3
	 3 8.758-216.0  Spacer                       1
	 4* See kits below O Ring 1.78x26.7          3 
	 5* See Kits Below U-Seal, 14 mm  3
	 6* See Kits Below Pressure Ring, 14 mm 3
	 7* See Kits Below U-Seal, 14 mm  3
	 8 9.803-199.0  Washer, Copper G1/2  1
	 9 9.802-926.0  Plug, Brass G1/2  1
	 10 8.759-027.0 Manifold 1
	 11* 8.717-233.0 O-ring Ø1.78 X 15.6  6
	 12* See Kits Below Valve Assembly  6
	 13* 9.803-948.0 O-ring Ø1.78 X 18.77  6
	 14 9.803-949.0 Valve Plug  6
	 15 8.754-850.0 Lock washer  2
	 16* 8.929-349.0 Bolt, manifold M14x60  2
	 17 9.803-198.0 Washer, Copper G3/8  1
	 18 8.707-262.0 Plug, Brass G3/8  2
	 19* See Kits Below Valve Seat  6
	 20* See Kits Below Valve Plate  6
	 21* See Kits Below Valve Spring  6
	 22* See Kits Below Valve Cage  6
	 23 9.802-939.0  Screw, M6 X 16  8
	ITEM PART NO.  DESCRIPTION  QTY
	 24 8.717-137.0  Bearing Cover  2
	 25 9.803-954.0  Bearing Seal  1
	 26 8.754-843.0  Seal Spacer, Crankshaft  1
	 27 9.802-914.0  Snap Ring, 25 mm  1
	 28 9.803-955.0  Bearing, Ball  1
	 29 8.754-828.0  Shaft, 1" Hollow 3035G1  1  8.754-832.0  Shaft, 1" Hollow 3535G1  1  8.754-833.0  Shaft, 1" Hollow 4035G1  1
	 
	 

	 30 8.754-219.0  Oil Dipstick  1
	 31 8.754-840.0  Bearing Needle  1
	 32 8.754-826.0  Seal, Crankshaft  1
	 33 9.802-889.0  Washer  4
	 34 9.803-243.0  Screw  4
	 35 9.803-215.0  Washer 6 mm  4
	 36 9.803-244.0  Screw  4
	 37 9.803-217.0  Washer  4
	 38 9.803-217.0  Washer  4
	 39 8.752-824.0  Screw, M6 x 20  4
	 40 9.803-218.0  Washer, 6 mm  10
	 41 8.754-864.0  Flange, Engine  1
	 42* 8.754-855.0  Bolt, Plunger  3
	 43* 8.754-092.0  Spacer, Copper  3
	 44* 8.754-849.0  Plunger, 14 mm  3
	ITEM PART NO.  DESCRIPTION  QTY
	 45* 9.803-962.0  Spacer, Copper  3
	 46 8.759-032.0 Plunger Rod  3
	 47 9.803-965.0  Connecting Rod Pin  3
	 48 9.803-966.0  Connecting Rod  3
	 49 8.933-020.0  Screw, Connecting Rod  6
	 50 8.754-847.0  O-ring Ø2.62 X 111.62  1
	 51 8.754-842.0  Cover, Crankcase  1
	 52 9.803-906.0  O-ring Ø1.78 X 14  1
	 53 9.803-202.0  Sight Glass, G3/4  1

	LPP3035G1 PUMP PARTS LIST
	LPP3035G1 PUMP PARTS LIST

	* Available in kit (See below)  
	* Available in kit (See below)  
	* Available in kit (See below)  


	KIT NUMBERS
	KIT NUMBERS
	KIT NUMBERS
	KIT NUMBERS
	KIT NUMBERS
	KIT NUMBERS
	KIT NUMBERS


	8.759-031.0
	8.759-031.0
	8.759-031.0


	8.758-218.0
	8.758-218.0
	8.758-218.0


	8.754-862.0
	8.754-862.0
	8.754-862.0


	8.754-859.0
	8.754-859.0
	8.754-859.0


	9.803-937.0
	9.803-937.0
	9.803-937.0



	KIT DESCRIPTION
	KIT DESCRIPTION
	KIT DESCRIPTION
	KIT DESCRIPTION


	Plunger Seals 14 mm
	Plunger Seals 14 mm
	Plunger Seals 14 mm


	Seal Packing 14 mm
	Seal Packing 14 mm
	Seal Packing 14 mm


	Plunger 14 mm
	Plunger 14 mm
	Plunger 14 mm


	Complete Valve
	Complete Valve
	Complete Valve


	Plunger Oil Seals
	Plunger Oil Seals
	Plunger Oil Seals



	ITEM NUMBERS 
	ITEM NUMBERS 
	ITEM NUMBERS 
	ITEM NUMBERS 
	 
	INCLUDED 


	4, 5, 7, 16
	4, 5, 7, 16
	4, 5, 7, 16


	4, 5, 6, 7, 16
	4, 5, 6, 7, 16
	4, 5, 6, 7, 16


	43, 44, 45, 46
	43, 44, 45, 46
	43, 44, 45, 46


	12, 13, 14
	12, 13, 14
	12, 13, 14


	2
	2
	2



	NUMBER OF
	NUMBER OF
	NUMBER OF
	NUMBER OF

	CYLINDERS KIT
	CYLINDERS KIT

	WILL SERVICE
	WILL SERVICE


	3
	3
	3


	3
	3
	3


	1
	1
	1


	6
	6
	6


	3
	3
	3






	LS 4040G PUMP EXPLODED VIEW 
	LS 4040G PUMP EXPLODED VIEW 

	Figure
	8.750-753.0  LS4040G
	8.750-753.0  LS4040G

	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	TORQUE 
	SPECS



	Item #
	Item #
	Item #
	Item #


	Ft.-lbs
	Ft.-lbs
	Ft.-lbs



	14
	14
	14
	14


	75
	75
	75



	15
	15
	15
	15


	30
	30
	30



	24
	24
	24
	24


	7.6
	7.6
	7.6



	38
	38
	38
	38


	10
	10
	10



	46
	46
	46
	46


	7
	7
	7



	56
	56
	56
	56


	13
	13
	13






	LS4040G PUMP PARTS LIST
	LS4040G PUMP PARTS LIST

	 ITEM PART NO. DESCRIPTION  QTY
	 ITEM PART NO. DESCRIPTION  QTY
	 1  8.751-217.0  Crankcase  1
	 2 See Kit Below Plunger Oil Seal 3
	 3 See Kit Below O-Ring 1.78 x 31.47 3
	 4 See Kit Below Pressure Ring 3
	 5 See Kit Below U-Seal, 15mm 3
	 6 See Kit Below Intermed, Ring 15mm 3
	 7 See Kit Below U-seal, 15mm 3
	 8 9.803-199.0 Copper Washer 1/2'' 1
	 9 9.802-926.0 Brass Plug, 1/2'' 1
	 10 8.751-218.0 Manifold Housing  1
	 11 9.803-191.0 O-Ring 2.62 x 17.13 1
	 12 See Kit Below Valve Assembly 6
	 13 9.803-193.0 O-Ring 2.62 x 20.29 6
	 14 9.802-928.0 Valve Plug 6
	 15 9.802-938.0 Manifold Stud Bolt 8
	 16 9.802-884.0 Washer 8
	 17 9.803-198.0 Copper Washer 3/8'' 1
	 18 9.802-925.0 Brass Plug 3/8'' 2
	 23 9.803-210.0 Washer, M6 x 16 4
	 24 9.802-939.0 Hexagonal Screw 9
	 25 9.803-184.0 Closed Bearing Housing 1
	 26 8.717-225.0 O-Ring 2.62 x 61.6 1
	 27 9.802-914.0 Snap Ring 1
	 28 9.803-168.0 Double Row Ball Bearing 1
	 29 9.803-152.0 Crankshaft 1
	 ITEM PART NO. DESCRIPTION  QTY
	 30 9.802-945.0 Set Screw 1
	 31 9.802-921.0 Oil Dip Stick  1
	 32 9.804-581.0 O-Ring 3.53 x 55.56 1
	 33 9.803-161.0 Needle Roller Bearing  1
	 34 8.751-230.0 Gasket 1
	 35 8.717-544.0 Screw, Set 1
	 36 9.803-183.0 Engine Flange 1
	 38 9.803-240.0 Flange Screw 4
	 39 9.803-142.0 Crankshaft Seal 1
	 41 9.803-221.0 Sprong Washer 4
	 46 See Below Plunger Nut, M6 3
	 47 See Below Washer, coper, 9.2 x 13.5 3
	 48 See Below Plunger, 15mm 3
	 49 See Below Copper Spacer 3
	 50 See Below O-Ring 0.78 X 5.28 3
	 51 See Below Teflon Ring 3
	 52 8.751-225.0 Plunger Rod 3
	 53 8.751-228.0 Connecting Rod Pin 3
	 54 9.803-158.0 Connecting Rod 3
	 55 5.803-218.0 Spring Washer 6
	 56 9.803-238.0 Connecting Rod Screw 6
	 57 8.933-016.0 O-Ring 2.62 x 126.67 1
	 58 8.751-229.0 Crankcase Cover 1
	 59 9.803-197.0 O-Ring, 1.78 X 14 1
	 60 9.803-202.0 Sight Glass, G 3/4 1

	* Part available in kit 
	* Part available in kit 
	* Part available in kit 


	LS4040G PUMP PARTS LIST
	LS4040G PUMP PARTS LIST

	REPAIR KIT NUMBER
	REPAIR KIT NUMBER
	REPAIR KIT NUMBER
	REPAIR KIT NUMBER
	REPAIR KIT NUMBER
	REPAIR KIT NUMBER
	REPAIR KIT NUMBER


	8.725-358.0
	8.725-358.0
	8.725-358.0


	8.725-359.0
	8.725-359.0
	8.725-359.0


	8.933-023.0
	8.933-023.0
	8.933-023.0


	9.802-603.0
	9.802-603.0
	9.802-603.0


	9.802-609.0
	9.802-609.0
	9.802-609.0



	KIT DESCRIPTION
	KIT DESCRIPTION
	KIT DESCRIPTION
	KIT DESCRIPTION


	Plunger U-Seal 
	Plunger U-Seal 
	Plunger U-Seal 
	15 mm


	Complete 
	Complete 
	Complete 

	U-Seal Packing 15 mm
	U-Seal Packing 15 mm


	Plunger 15 mm
	Plunger 15 mm
	Plunger 15 mm


	Complete Valve
	Complete Valve
	Complete Valve


	Plunger Oil 
	Plunger Oil 
	Plunger Oil 
	Seals



	ITEM
	ITEM
	ITEM
	ITEM
	 
	NUMBERS 
	 
	INCLUDED 


	3, 5, 7
	3, 5, 7
	3, 5, 7


	3, 4, 5, 6, 7
	3, 4, 5, 6, 7
	3, 4, 5, 6, 7


	46, 47, 48, 49, 
	46, 47, 48, 49, 
	46, 47, 48, 49, 
	50, 51


	11, 12, 13
	11, 12, 13
	11, 12, 13


	2
	2
	2



	NUMBER  OF CYLINDERS 
	NUMBER  OF CYLINDERS 
	NUMBER  OF CYLINDERS 
	NUMBER  OF CYLINDERS 
	 
	KIT WILL SERVICE


	3
	3
	3


	1
	1
	1


	1
	1
	1


	6
	6
	6


	3
	3
	3






	VRT3 UNLOADER EXPLODED VIEW AND PARTS LIST
	VRT3 UNLOADER EXPLODED VIEW AND PARTS LIST

	8.750-297.0, 8 GPM, 2320 PSI
	8.750-297.0, 8 GPM, 2320 PSI
	8.750-298.0, 8 GPM, 3630 PSI
	8.750-299.0, 8 GPM, 4500 PSI

	9823263161102411641314202512221915215211718795   6
	 ITEM  PART NO. DESCRIPTION QTY
	 ITEM  PART NO. DESCRIPTION QTY
	 25 8.750-713.0 Outlet Fitting 1
	 18 8.750-712.0 Knob, Unloader 1
	  8.750-709.0  Repair Kit, VRT3, 2320/3630 PSI   8.750-710.0 Repair Kit, VRT3, 4500 PSI   (Kit Items: 1, 4, 8-12, 16, 21-22) 
	 


	 
	 
	    Unloader Adjustment Procedures
	 

	1.  Remove lock nut (Item 19).
	1.  Remove lock nut (Item 19).

	2.  Remove adjustment knob (Item 18).
	2.  Remove adjustment knob (Item 18).

	3.  Loosen the two (2) nuts (Item 15), move them upward on stem (Item 8) until you see 4 or more threads below the nut.
	3.  Loosen the two (2) nuts (Item 15), move them upward on stem (Item 8) until you see 4 or more threads below the nut.

	4.  Re-attach adjusting knob (Item 18).
	4.  Re-attach adjusting knob (Item 18).

	5.  Start machine. Open the trigger of the spray gun. Increase pressure by turning adjustment knob (Item 18) clockwise until    
	5.  Start machine. Open the trigger of the spray gun. Increase pressure by turning adjustment knob (Item 18) clockwise until    
	 pressure is at the desired operating pressure.

	6.  Remove the adjustment knob (Item 18), tighten the lower nut (Item 15) tightly against the upper nut (Item 15). Reattach   
	6.  Remove the adjustment knob (Item 18), tighten the lower nut (Item 15) tightly against the upper nut (Item 15). Reattach   
	 adjustment knob (Item 18) and screw down until contact is made with the nuts (Items 15). Screw down lock nut (Item 19)   
	onto the stem (Item 8) until the threads cut into the nylon insert of the lock nut (Item 19).

	*If adjustment knob (Item 18) DOES NOT make contact with upper nut (Items 15), remove adjusting knob (Item 18), re-adjust
	*If adjustment knob (Item 18) DOES NOT make contact with upper nut (Items 15), remove adjusting knob (Item 18), re-adjust

	(raise) nuts (Items 15) on stem (Item 8) and re-attach adjustment knob (Item 18), then repeat step #6.
	(raise) nuts (Items 15) on stem (Item 8) and re-attach adjustment knob (Item 18), then repeat step #6.

	**If adjustment knob (Item 18) DOES make contact with upper nut; release the trigger of the spray gun and watch the pressure
	**If adjustment knob (Item 18) DOES make contact with upper nut; release the trigger of the spray gun and watch the pressure

	gauge for the pressure increase (“spike”). This “spike” SHOULD NOT exceed 500 psi above the operating pressure. If “spike” pressure 
	gauge for the pressure increase (“spike”). This “spike” SHOULD NOT exceed 500 psi above the operating pressure. If “spike” pressure 
	exceeds the 500 psi limit, remove the adjusting knob (Item 18) and re-adjust (lower) the nuts (Items 15) on the stem (Item 8). 

	  
	Re-attach the adjusting knob (Item 18), then repeat step #6
	. 


	TROUBLESHOOTING 
	TROUBLESHOOTING 

	PROBLEM
	PROBLEM
	PROBLEM
	PROBLEM
	PROBLEM
	PROBLEM
	PROBLEM


	POSSIBLE CAUSE
	POSSIBLE CAUSE
	POSSIBLE CAUSE


	SOLUTION
	SOLUTION
	SOLUTION



	LOW OPERATING
	LOW OPERATING
	LOW OPERATING
	LOW OPERATING

	PRESSURE
	PRESSURE


	Insufficient water supply. Closed 
	Insufficient water supply. Closed 
	Insufficient water supply. Closed 
	faucet. Inlet hose kinked


	Use larger garden hose; clean inlet water 
	Use larger garden hose; clean inlet water 
	Use larger garden hose; clean inlet water 
	screen. Open faucet.



	Clogged inlet hose strainer
	Clogged inlet hose strainer
	Clogged inlet hose strainer
	Clogged inlet hose strainer


	Check plumbing system for leaks. Retape 
	Check plumbing system for leaks. Retape 
	Check plumbing system for leaks. Retape 
	leaks with teflon tape.



	Faulty or mis-adjusted unloader 
	Faulty or mis-adjusted unloader 
	Faulty or mis-adjusted unloader 
	Faulty or mis-adjusted unloader 
	valve


	Adjust unloader for proper pressure. Install 
	Adjust unloader for proper pressure. Install 
	Adjust unloader for proper pressure. Install 
	repair kit when needed. Call local distributor. 



	Worn packing in pump
	Worn packing in pump
	Worn packing in pump
	Worn packing in pump


	Call Dealer Customer Support.
	Call Dealer Customer Support.
	Call Dealer Customer Support.



	Machine has been stored in freez
	Machine has been stored in freez
	Machine has been stored in freez
	Machine has been stored in freez
	-
	ing temperatures


	Thaw out machine completely, including 
	Thaw out machine completely, including 
	Thaw out machine completely, including 
	hose, spray gun and wand.



	Slow engine RPM
	Slow engine RPM
	Slow engine RPM
	Slow engine RPM


	Call local distributor.
	Call local distributor.
	Call local distributor.



	FLUCTUATING 
	FLUCTUATING 
	FLUCTUATING 
	FLUCTUATING 
	 
	PRESSURE


	Worn or dirty pump valves
	Worn or dirty pump valves
	Worn or dirty pump valves


	Call local distributor.
	Call local distributor.
	Call local distributor.



	Nozzle is obstructed
	Nozzle is obstructed
	Nozzle is obstructed
	Nozzle is obstructed


	Blow out or remove debris with fine needle.
	Blow out or remove debris with fine needle.
	Blow out or remove debris with fine needle.



	Pump sucking air, inlet hose 
	Pump sucking air, inlet hose 
	Pump sucking air, inlet hose 
	Pump sucking air, inlet hose 
	 
	leaking


	Check that all hoses and fittings are airtight. 
	Check that all hoses and fittings are airtight. 
	Check that all hoses and fittings are airtight. 
	Turn off machine and trigger spray gun until 
	a steady flow of water emerges through the 
	nozzle.



	Insufficient water supply
	Insufficient water supply
	Insufficient water supply
	Insufficient water supply


	Turn water on full force. Check garden hose 
	Turn water on full force. Check garden hose 
	Turn water on full force. Check garden hose 
	for kinks, leaks or blockage.



	PRESSURE LOW  
	PRESSURE LOW  
	PRESSURE LOW  
	PRESSURE LOW  
	AFTER PERIOD OF 
	NORMAL USE


	Nozzle worn
	Nozzle worn
	Nozzle worn


	Replace nozzle.
	Replace nozzle.
	Replace nozzle.



	Unloader valve worn
	Unloader valve worn
	Unloader valve worn
	Unloader valve worn


	Replace unloader valve.
	Replace unloader valve.
	Replace unloader valve.



	ENGINE WILL NOT 
	ENGINE WILL NOT 
	ENGINE WILL NOT 
	ENGINE WILL NOT 
	START OR STOPS 
	 
	WHILE OPERATING 


	Low oil shutdown
	Low oil shutdown
	Low oil shutdown


	Fill engine with oil.
	Fill engine with oil.
	Fill engine with oil.



	Out of gas
	Out of gas
	Out of gas
	Out of gas


	Fill fuel tank.
	Fill fuel tank.
	Fill fuel tank.



	Water in gasoline
	Water in gasoline
	Water in gasoline
	Water in gasoline


	Drain gas tank; fill with clean fuel.
	Drain gas tank; fill with clean fuel.
	Drain gas tank; fill with clean fuel.



	ENGINE IS
	ENGINE IS
	ENGINE IS
	ENGINE IS

	OVERLOADED
	OVERLOADED


	Nozzle partially blocked
	Nozzle partially blocked
	Nozzle partially blocked


	Clean nozzle.
	Clean nozzle.
	Clean nozzle.



	Excessive pressure from high 
	Excessive pressure from high 
	Excessive pressure from high 
	Excessive pressure from high 
	engine RPM


	Adjust engine throttle to lower RPM.
	Adjust engine throttle to lower RPM.
	Adjust engine throttle to lower RPM.



	WATER OR OIL 
	WATER OR OIL 
	WATER OR OIL 
	WATER OR OIL 
	 
	LEAKING FROM 
	 
	BOTTOM OF PUMP


	A small amount of leaking is 
	A small amount of leaking is 
	A small amount of leaking is 
	 
	normal


	If excessive leaking occurs, call local 
	If excessive leaking occurs, call local 
	If excessive leaking occurs, call local 
	 
	distributor.



	PRESENCE OF
	PRESENCE OF
	PRESENCE OF
	PRESENCE OF
	 
	WATER IN PUMP 
	OIL


	Water sprayed at machine
	Water sprayed at machine
	Water sprayed at machine


	Change oil. Direct spray away from ma
	Change oil. Direct spray away from ma
	Change oil. Direct spray away from ma
	-
	chine.



	High humidity in air
	High humidity in air
	High humidity in air
	High humidity in air


	Check and change oil twice as often.
	Check and change oil twice as often.
	Check and change oil twice as often.



	Piston packing worn. Oil seal worn.
	Piston packing worn. Oil seal worn.
	Piston packing worn. Oil seal worn.
	Piston packing worn. Oil seal worn.


	Call local distributor.
	Call local distributor.
	Call local distributor.



	ENGINE OPERATES 
	ENGINE OPERATES 
	ENGINE OPERATES 
	ENGINE OPERATES 
	FOR 15 MINUTES 
	 
	THEN STOPS


	Not enough gas or engine oil
	Not enough gas or engine oil
	Not enough gas or engine oil


	Fill tank with gas. Check oil level.
	Fill tank with gas. Check oil level.
	Fill tank with gas. Check oil level.



	Vapor lock developed by heat of 
	Vapor lock developed by heat of 
	Vapor lock developed by heat of 
	Vapor lock developed by heat of 
	day


	Keep gas tank full to avoid vapor locking.
	Keep gas tank full to avoid vapor locking.
	Keep gas tank full to avoid vapor locking.



	Obstruction in fuel filter
	Obstruction in fuel filter
	Obstruction in fuel filter
	Obstruction in fuel filter


	Clean or replace fuel filter.
	Clean or replace fuel filter.
	Clean or replace fuel filter.



	ENGINE LACKS 
	ENGINE LACKS 
	ENGINE LACKS 
	ENGINE LACKS 
	POWER


	Dirty air filter
	Dirty air filter
	Dirty air filter


	Replace air filter.
	Replace air filter.
	Replace air filter.



	PROBLEM
	PROBLEM
	PROBLEM
	PROBLEM


	POSSIBLE CAUSE
	POSSIBLE CAUSE
	POSSIBLE CAUSE


	SOLUTION
	SOLUTION
	SOLUTION



	ENGINE FALTERS
	ENGINE FALTERS
	ENGINE FALTERS
	ENGINE FALTERS


	Choke is opened too soon
	Choke is opened too soon
	Choke is opened too soon


	Move choke to halfway position until engine 
	Move choke to halfway position until engine 
	Move choke to halfway position until engine 
	runs smoothly.



	WATER DRIPPING 
	WATER DRIPPING 
	WATER DRIPPING 
	WATER DRIPPING 
	FROM UNDER PUMP


	Piston packing worn
	Piston packing worn
	Piston packing worn


	Call local distributor.
	Call local distributor.
	Call local distributor.



	O-Ring plunger retainer worn
	O-Ring plunger retainer worn
	O-Ring plunger retainer worn
	O-Ring plunger retainer worn


	Call local distributor.
	Call local distributor.
	Call local distributor.



	Cracked piston
	Cracked piston
	Cracked piston
	Cracked piston


	Call local distributor.
	Call local distributor.
	Call local distributor.



	OIL DRIPPING FROM 
	OIL DRIPPING FROM 
	OIL DRIPPING FROM 
	OIL DRIPPING FROM 
	UNDER PUMP


	Oil seal worn or damaged
	Oil seal worn or damaged
	Oil seal worn or damaged


	Call local distributor.
	Call local distributor.
	Call local distributor.



	WATER LEAKING 
	WATER LEAKING 
	WATER LEAKING 
	WATER LEAKING 
	FROM PUMP 
	 
	PROTECTOR


	Spray gun closed with machine 
	Spray gun closed with machine 
	Spray gun closed with machine 
	 
	running 5 minutes or longer


	Open spray gun or turn off machine.
	Open spray gun or turn off machine.
	Open spray gun or turn off machine.



	Excess water supply pressure
	Excess water supply pressure
	Excess water supply pressure
	Excess water supply pressure


	Place a pressure regulator at end of 50' 
	Place a pressure regulator at end of 50' 
	Place a pressure regulator at end of 50' 
	garden hose.



	NO DETERGENT
	NO DETERGENT
	NO DETERGENT
	NO DETERGENT


	Detergent suction tube not properly 
	Detergent suction tube not properly 
	Detergent suction tube not properly 
	connected to machine


	Check connection.
	Check connection.
	Check connection.



	Detergent is too thick
	Detergent is too thick
	Detergent is too thick
	Detergent is too thick


	Dilute detergent. For best results, use manu
	Dilute detergent. For best results, use manu
	Dilute detergent. For best results, use manu
	-
	facturers detergent.



	Detergent filter valve is at lowest 
	Detergent filter valve is at lowest 
	Detergent filter valve is at lowest 
	Detergent filter valve is at lowest 
	setting


	Set detergent filter valve to a higher setting.
	Set detergent filter valve to a higher setting.
	Set detergent filter valve to a higher setting.



	Filter on detergent suction tube is 
	Filter on detergent suction tube is 
	Filter on detergent suction tube is 
	Filter on detergent suction tube is 
	clogged


	Run warm water through filter to remove 
	Run warm water through filter to remove 
	Run warm water through filter to remove 
	debris.



	Damaged or clogged detergent 
	Damaged or clogged detergent 
	Damaged or clogged detergent 
	Damaged or clogged detergent 
	suction tube


	Remove obstruction or replace detergent 
	Remove obstruction or replace detergent 
	Remove obstruction or replace detergent 
	suction tube.



	A high pressure nozzle is attached.
	A high pressure nozzle is attached.
	A high pressure nozzle is attached.
	A high pressure nozzle is attached.


	Replace with black detergent nozzle. 
	Replace with black detergent nozzle. 
	Replace with black detergent nozzle. 



	Discharge nozzle is obstructed
	Discharge nozzle is obstructed
	Discharge nozzle is obstructed
	Discharge nozzle is obstructed


	Blow out or remove debris with fine needle.
	Blow out or remove debris with fine needle.
	Blow out or remove debris with fine needle.



	GARDEN HOSE 
	GARDEN HOSE 
	GARDEN HOSE 
	GARDEN HOSE 
	CONNECTION 
	LEAKS


	Loose fittings
	Loose fittings
	Loose fittings


	Tighten fittings.
	Tighten fittings.
	Tighten fittings.



	Missing/worn rubber washer
	Missing/worn rubber washer
	Missing/worn rubber washer
	Missing/worn rubber washer


	Insert new washer.
	Insert new washer.
	Insert new washer.



	SPRAY WAND 
	SPRAY WAND 
	SPRAY WAND 
	SPRAY WAND 
	LEAKS


	Spray wand not properly attached
	Spray wand not properly attached
	Spray wand not properly attached


	Slide the spray wand into the gun. Turn the 
	Slide the spray wand into the gun. Turn the 
	Slide the spray wand into the gun. Turn the 
	wand collar clockwise onto the spray gun 
	threads until tight.



	Broken o-ring
	Broken o-ring
	Broken o-ring
	Broken o-ring


	Call local distributor and order an o-ring.
	Call local distributor and order an o-ring.
	Call local distributor and order an o-ring.



	PUMP IS NOISY
	PUMP IS NOISY
	PUMP IS NOISY
	PUMP IS NOISY


	Pump is sucking air
	Pump is sucking air
	Pump is sucking air


	Check that hoses and fittings are air tight. 
	Check that hoses and fittings are air tight. 
	Check that hoses and fittings are air tight. 
	Turn off machine and purge pump by 
	squeezing trigger gun until a steady flow of 
	water emerges through nozzle. 






	TROUBLESHOOTING
	TROUBLESHOOTING

	PREVENTATIVE MAINTENANCE
	PREVENTATIVE MAINTENANCE

	This pressure washer was produced with the best available materials and quality craftsmanship. However, you as the owner have certain responsibilities for the correct care of the equipment. Attention to regular preventative maintenance procedures will assist in preserving the performance of your equipment. Contact your dealer for maintenance. Regular preventative maintenance will add many hours to the life of your pressure washer. Perform maintenance more often under severe conditions. Check pump oil and en
	This pressure washer was produced with the best available materials and quality craftsmanship. However, you as the owner have certain responsibilities for the correct care of the equipment. Attention to regular preventative maintenance procedures will assist in preserving the performance of your equipment. Contact your dealer for maintenance. Regular preventative maintenance will add many hours to the life of your pressure washer. Perform maintenance more often under severe conditions. Check pump oil and en
	MAINTENANCE SCHEDULE
	MAINTENANCE SCHEDULE
	MAINTENANCE SCHEDULE
	MAINTENANCE SCHEDULE
	MAINTENANCE SCHEDULE
	MAINTENANCE SCHEDULE



	Engine Oil
	Engine Oil
	Engine Oil
	Engine Oil

	SAE 10W-40 
	SAE 10W-40 


	Inspect
	Inspect
	Inspect


	Daily
	Daily
	Daily



	Change
	Change
	Change
	Change


	First month or 20 hours.
	First month or 20 hours.
	First month or 20 hours.
	 
	Every 100 hours or every 6 months after first month



	Filter
	Filter
	Filter
	Filter


	Every 50 hours
	Every 50 hours
	Every 50 hours



	Air Cleaner/Filter
	Air Cleaner/Filter
	Air Cleaner/Filter
	Air Cleaner/Filter


	Inspect
	Inspect
	Inspect


	Every 50 hours
	Every 50 hours
	Every 50 hours



	Clean
	Clean
	Clean
	Clean


	Monthly
	Monthly
	Monthly



	Engine Fuel Filter
	Engine Fuel Filter
	Engine Fuel Filter
	Engine Fuel Filter


	500 hours or 6 months
	500 hours or 6 months
	500 hours or 6 months



	Spark Plug Maintenance
	Spark Plug Maintenance
	Spark Plug Maintenance
	Spark Plug Maintenance


	300 hours or annually
	300 hours or annually
	300 hours or annually



	Clean Fuel Tank(s)
	Clean Fuel Tank(s)
	Clean Fuel Tank(s)
	Clean Fuel Tank(s)


	Annually
	Annually
	Annually



	Replace Fuel Lines
	Replace Fuel Lines
	Replace Fuel Lines
	Replace Fuel Lines


	Annually
	Annually
	Annually



	Pump Oil
	Pump Oil
	Pump Oil
	Pump Oil

	(Non foaming) 
	(Non foaming) 

	SAE 10W-40
	SAE 10W-40


	Inspect
	Inspect
	Inspect


	Oil level daily
	Oil level daily
	Oil level daily



	Change
	Change
	Change
	Change


	After first 50 hours, then every 500 hours or annually
	After first 50 hours, then every 500 hours or annually
	After first 50 hours, then every 500 hours or annually



	Replace High Pressure Nozzle
	Replace High Pressure Nozzle
	Replace High Pressure Nozzle
	Replace High Pressure Nozzle


	Every 6 months
	Every 6 months
	Every 6 months



	Replace Quick Connects/O-Rings
	Replace Quick Connects/O-Rings
	Replace Quick Connects/O-Rings
	Replace Quick Connects/O-Rings


	Annually/As needed
	Annually/As needed
	Annually/As needed



	Clean Water Screen/Filter
	Clean Water Screen/Filter
	Clean Water Screen/Filter
	Clean Water Screen/Filter


	Weekly
	Weekly
	Weekly



	Replace HP Hose
	Replace HP Hose
	Replace HP Hose
	Replace HP Hose


	Annually (if there are any signs of wear)
	Annually (if there are any signs of wear)
	Annually (if there are any signs of wear)





	Note: Read engine manual for any maintenance or service questions.







